9/07/12

ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: F39392

PART: JGJ CLASS

PART NUMBER QTY DESCRIPTION

G-2446
G-1956
G-19954
G-5183
G-0600
A-0358
A-0794
B-0314
D-0239
D-0241
G-0438
G-2509
G-17075
G-19672

1 FRAME ASSEMBLY, JGR:W:J/4

1 CRANKSHAFT ASSY,JGJ/4

4 GUIDE ASSEMBLY, R:RJ:HJ:8-7/8W
4 CONN ROD ASSY,FS,JGJ,NEW BRG
4 X-HEAD ASSY,JGR:JGJ

1 125-12S-9T

1 9S-9T-6S
2 XHD NUT, 2.4#HEX,JGR:W:J

3 CROSSHEAD, LGT, DI, 32.3#, JGR

1 CROSSHEAD, HVY, DI, 54.3#, JGR

1 DRIVE END COVER ASSY,R:W:J/2/4
1 AUX.CVR,W/1 OR 2P.FF.L,JGJ/4

1 LO LEVEL ASSY,GLASS,JGR:W:J/4
1 LUBE OIL PUMP ASSEMBLY, JGJ/4,

FF LUBRICATOR A 1 FORCE FEED LUBRICATOR

G-5299

G-2708
G-1087
G-1959
G-0563
G-19564

G-9873
G-2385
G-8160

1 DISTRIBUTION BLOCK MOUNTING. S
JGJ/4:6, IGH:E:K:T/4:6, JGC:D/

2 RUPTURE DISC ASSEMBLY, 3250 PS
1 FF TUBING,JGR:W:J/4 D.A. CYLS

1 CHAIN ASSY,JGJ/4,STD OR R/R

1 TOP COVER ASSY,JGR:W:J/4

2 FORCE FEED GAUGE ASSEMBLY, 300

3/8 TUBE
2 FF S/D,PRO-FLO,DC,STD
1 LUBE OIL COOLER, JG:A:R:W:J:H:

1 THRM VLV,3/4",MTD,R:W:J/4

DESCRIPTION: JGJ FRAME CLASS

C/N: 001 RHCOVPO02

DRAWING NO.
A-18296
A-11864
,STD A-18719
A-3985
A-6873
N.A.
N.A.
B-0314
J D-0239
J D-0241
A-6314
A-6315
A-16770
STANDARD & -GK A-18551
A-18783 2 SHT

INGLE, JGR:W/4, N.A.
4:6

| N.A.
N.A.
D-1198
A-7932
0 PSI, LUBE BLOCK, A-18433

N.A.
E:K:T:C:D:Z:U N.A.

A-6118






9/07/12
SALES ORDER COVER SHEET

PART NUMBER QTY DESCRIPTION DRAWING NO.
G-16339 1 TOOL KIT ASSY, JGR:W:J N.A.



14 | € 4 b

an: - e I I R B e o
9628 1Y .o FITTIONGD | 6gazt | 0 oo

Nwvaia 0L AYV1IRIdOYd FdV NIFEIHL SINILNOD ANV LN3WNJ0A SIHL

0S0€¥ OIHO ‘'NON¥3A LNNOW
avO¥ XOVrov1g Ge g
NOILVdOdd OO THIIV
‘NOISYHaY LNIATHd

"ATENISSY ¥V1NJILYVd SIHL ¥04 A34INO3Y (HOV3 40 S3ILILNYNO

ANV) SIW3L1'¥04 LSITSLVd ONIANVANODJV OL ¥343Y "d343AY0 LINN

JHL O1 ONINIVLH3d NOILYHNOIANOD LOVX IHL INISTdd3d ANHVYSSIOIN

LON AV NV ATINO S3SOdHNd NOILYHLSNTTI HO4 SI AT9INISSY NV SIHL -G

'SAVIYHL 1708 OL Z33S-43AAN AlddY A

OL ONITTVLSNI 340434 ST¥3S-0-LV1S 40 S33V4 110 A_
"ONITTV.LSNI 340438 SONIY-0 110 A_

“IVANYIAL NI SINTVA 3NDHO0L ANV S34NA300Ud
A3ANINNODTY ¥3d SHINTLSYL TV NILHOIL HO NISOO01 -

(2)s) ()] S
r(
J-0 NOILO3S q
i@
@) O _
w m 1
6 LONY00T
(3gnm) ONN€L-¢/L
V-Y M3AIA .
dvg 133LS ONOT .w/L-G1 TR
QoY q3avI¥HL dv) ONIgvag

ONOT.¢/L-LXINN €L-C/}

¥37INd 3SN “LHOIL SI 4V 41 "LI4 73IMOA 40
JOVAVYA LNIAFHd OL dN LHOIVYLS dVO T1Nd




9/07/12

PARTS LIST
FRAME, SPACERS AND BEARING CAPS PART
JGR/4, JGW/4 AND JGJ/4 REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

D-1390

A-0918

FCO0125IT

FWO550IA

PT0200CB

FPO500FE

FS0400DG

A-15556

FC0120HU

PP0810GB

A-0397

A-0030

FC0102DK

FCO0120HN

A-0396

FC0102DI

FS0450GB

PP0810KB

FPO500EE

A-0827

A-0830

A-0815

A-0804

1 FRAME, JGR:W:J/4
1 PLUG, TUBE FITTING, STL,
12 12-POINT CAPSCREW, 3/4-1
12 STAT-O-SEAL, 3/4 DIA., N
135." TUBING, SS, 1/4 OD X .03
0 DOWEL PIN, 1/4 OD X 3/4
0 SET SCREW, CUP POINT, 5/
1 STREET TEE,STL,1/8P
16 12-POINT CAPSCREW, 5/8-1
7 PIPE PLUG, HEX HEAD, 1/2
1 END PLATE, OIL GALLERY,
2 O-RING, VT, 1.637 OD X.
4 HEX HEAD CAPSCREW, 5/16-
6 12-POINT CAPSCREW, 5/8-1
1 END PLATE, BLIND, JGR:W:
4 HEX HEAD CAPSCREW, 5/16-
3 SET SCREW, CUP POINT, NY
2 PIPE PLUG,1"NPT,HEX HD,S
0 DOWEL PIN, 3/16 OD X 3/4
4 MALE CONNECTOR, STL, 1/4
1 MALE CONNECTOR, STL, 1/4
1 MALE ELBOW, STL, 1/4 TUB

1 STREET ELBOW, 90i¢ Y2, 1/8

NO. G-2446
DRAWING A-18296

1/4 TUBE

6 X 4-1/2, G8
ITRILE

5 WALL
LONG, +.0002

16-18 X 1"

1X5,G8

NPT, STL

JGR:W:J

139, 75/85 DUROMETER
18 X 2, G5

1X2-3/4,G8

J

18 X 1-1/2, G5

LON PATCH, 1/2-13 X 3/8
TL

LONG, +.0002

TUBE X 1/4 NPT

TUBE X 1/8 NPT

E X 1/8 NPT

NPT, STL

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12
PARTS LIST

24 A-3763 1 CHK VLV,1/8MX1/8F,SS,PPT /14PSI

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



L

¥
INON £0/%1/10 SN NO3 | AT | oum w50 10w w0 350 20 ISOIOH DL OB L IVED. 10N Y0/ IN NOILdI¥I53d A
ﬁ@ w ﬂ ﬁ I< . s KRR $300 108 "JWNLIVANNYA OL LHOW 3IHL SIAI9 zo_hqw._on_zou T31Y
Sonsesy swous] SO/EV10 BNTO0C01] O | 5,90 e av s el ie o o mossen
0GOSy OIHO ‘NONY3IA LNNOW .
avoy »ovrovig s¢  (IEEY D
NOILVHdOdd 0D THIdV
ISYONNVHD
ONV SdvD NI SFHOLON
NI J3Lv00T SEYL HLIM
NO MNIMHS OL STIFHS ONIMVEG TIWLISNI 310N
4.00% 0L LV3H
NO MNIYHS OL
100¥ 0L 1V3IH
(SONIMYIF 378W3SSY 40 S3AIS HL04
NO 3J0V4dNS JOHS LSNYHL MO134 — = AvD NOMd AVMY
39 1SN SNId “NOISNINIA HZ<EOQ§; 7 N J0IS IHL 0L IV4NS
NOILO3rOYd le GIHOLON 31AN3SSY
W =
"ATENISSY Y INJILYYd
4NOA ¥04 434IN03Y HOVI 40 SFILINVNO
ANV SW3LI 404 1SIT S1yvd OL §343d
‘0343040 1INN JHL OL ONINIVLIY3d SWHLI dv) 40 1903
13¥X3 3FHL INISIYdIY ANYYSSIIIN LON
AVA ANV AINO S3SOdand NOILYYLSNT
404 SIONIMYYd ATGW3SSY SIHL
¥ | ¢ |




9/07/12

PARTS LIST

CRANKSHAFT ASSEMBLY, PART
MAIN BEARINGS AND THRUST PLATES REF
JGJ/4, 3-1/2" STROKE

ITEM PART NUMBER QTY DESCRIPTION

1 AD-1195
B-0248
A-2546
B-0245
B-0304

o g A W N

FPO510JN

99 AD-1195-C

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 CRANKSHAFT ASSEMBLY, FS,
0 OIL SLINGER,JGR:W:J/2/4,
0 SPKT,35-2 X 24T
8 SLEEVE BEARING, HALF SHE
2 THRUST PLATE, BZ, JGR:W.
2 SPIROL PIN, 1/2 OD X 2-3
0 CRANKSHAFT ASSEMBLY WITH

NO. G-1956
DRAWING A-11864

JGJ/A
Al6

LL, MAIN, JGR:W:J:ACF
J

/4 LONG

CRATE, JGJ/4

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



SHT 1 0OF 1

A-18719

ASSEMBLY
DWG. NO.

35 BLACKJACK ROAD
MOUNT VERNON, OHIO 43050

NONE

ARIEL CORPORATION

SCALE

CPM 11/16/11
DLI 1117/11

CHECKED

DRAWN

17233
N

0
REV

ECN

N DOCUMENT. | REV

ONTENTS THEREIN ARE PROPRIETARY TO

S

IS DOCUMENT AND

INIT/DATE

‘rﬂ‘,"’i\
SN
)
iy

DESCRIPTION

D
N

LOOSEN OR TIGHTEN ALL FASTENERS PER RECOMMENDED PROCEDURES AND

TORQUE VALUES IN MANUAL.

)
2=
(12
)

s
f

|>VENTS TO BE TUBED TO APPROPRIATE AND SAFE ATMOSPHERE.

|>APPLY AN ANTI-SEIZE LUBRICANT TO BOTH SIDES OF GASKET SURFACES.
» REMOVE SHIPPING PLUG AND TUBE TO A SAFE ATMOSPHERE OR DRAIN AS APPROPRIATE.

DOIL FACES OF STAT-O-SEALS BEFORE INSTALLING TO PREVENT ABRASION.

NOTES:

1-

REV




9/07/12

PARTS LIST

JGR CROSSHEAD GUIDE PART
JGR:RJ:HJ & 8-7/8 JGW CLASS CYLINDERS REF

ITEM PART NUMBER QTY DESCRIPTION

1
2

10
11
12
17
18
20
21
22
29

33
46
55
84

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

D-0223 1 X-HD GUIDE,STD,JGR:RJ
B-0299 1 GSKT,RET,12-1/4 X 12X 1
FCO0120HL 8 12-POINT CAPSCREW, 5/8-1

B-0418 2 COVER, GUIDE, JGR
B-0419 2 GSKT,RET,12-1/4 X 8-1/8X
A-10185 36 SEMS BOLT, 5/16-18 X 1",

A-0415 2 LUBE FITTING, 3/4-10 X 2
FWO550IA 2 STAT-O-SEAL, 3/4 DIA., N
A-0815 2 MALE ELBOW, STL, 1/4 TUB
A-17775 1 OIL TRAP, STEM, SS, 1/8

A-2205 1 EYEBOLT, 1"-8 UNC, SHORT
A-0808 1 MALE BRANCH TEE, STL, 1/
A-0800 2 MALE ELBOW, STL, 1/4 TUB
PT0200CB  51." TUBING, SS, 1/4 OD X .03

A-18496 1 CHECK VALVE, DOUBLE BALL
1/8 NPT OUTLET,

A-17774 1 OIL TRAP, BODY, SS, 1/8
A-12569 1 PIPE PLUG, 1/4NPT, SQUAR
FC0120HK 4 12-POINT CAPSCREW, 5/8-1
A-15842 1 PIPE PLUG, 1/8NPT, SQUAR

NO. G-19954
DRAWING A-18719

/64

1X2-1/4,G8

1/32
G5

ITRILE
E X 1/8 NPT

NPT

4 TUBE X 1/4 NPT
E X 1/4 NPT
5 WALL

, SS, 1/4 TUBE INLET X

NPT

E HEAD, STL, DRILLED
1X2,G8

E HEAD, STL, DRILLED

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



CQRo—Yy o M
>l_m§mmm< “INIOM dOL NO S3HOION ONI¥V3E HLM SI 40¥ 3HL 40 NOILVIN3INO

1034400, ANV ‘,dOL NO ¥3EWNN Livd dAVLS, ‘.dOL NO ¥3ENNN

0S0S¥ OIHO ‘NONY3A LNNOW MOYHL dWVLS, ‘.dN GITIVISNI ONIM¥VA HOLVW INIOP, ‘SILON d3aav
avoyd Xovrovia ss  (CIEMY )

NOLLVY0dd00 THIYV

Ye/¥|0

9G/9[ 1

whN—— W\@

(N |i
( ]
® ©)
"d0L NO ¥3GNNN 1¥vd dINVLS 'd0L NO YIGNNN MOYHL dWVIS
®
‘INIOP dOL NO S3IHOLON ONIYYIE HLIM ®
S| Q0¥ 3HL 40 NOILYINIMO 1034400 "dN QITIVISNI ONIMYYIN HOLYW INIOP

dvd 40y ANV
(04 NI SFHOLON NI 031vO0T SEVL HLIM STT3IHS ONIMV3IE TIVISNI ¢

‘J0Y NI 39vSSvd 110 0L F10H
10 40 INJANINY ONINIVINIVA F1IHM NI ONIHSNE 3ZN0d8 SS3dd - ¢

VANV NI SINTIVA 3N0Y0L ANV
S34NA300dd JIANINWOOIY d3d SYANILSVA TIV NALHOIL 40 N3IS00T L

S410N




9/07/12

PARTS LIST
CONNECTING ROD, FORGED STEEL PART NO. G-5183
JGJ CLASS, WITH NEW BEARING REF DRAWING A-3985

ITEM PART NUMBER QTY DESCRIPTION

1 AD-1152 1 CONNECTING ROD ASSEMBLY, FS, JGJ

2 A-2461 0 12-POINT CAPSCREW, 3/4-1 6 X 5-5/8, G8

3 FPO500FE 0 DOWEL PIN, 1/4 OD X 3/4 LONG, +.0002

4 B-0300 0 BUSHING, CONNECTING ROD, BZ, JGR:W:J:ACF

5 B-2112 2 SLEEVE BEARING, HALF SHE LL, CONNECTING ROD,
JGR:W:J:ACF

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ L

AZY “INIWNJ0Q NI GINIVINOD NOILYWHO4NI
JI0HM NI ¥0 1¥vd NI 35N ¥0 3SOTISIQ OL LHOIY 3HL INVY9 LON
$300 1Ng ‘3YNLOVANNYA OL LHOIM 3FHL SIAI9 NOILYYOJNOD 13NV

¥
MUN._@mw |< o “oma sl 16/81/v m_a @mm@

A18N3ISSY 03A0¥ddV NMYEQ T3V 0L A¥VIIINA0¥d 38V NIFYIHL SINIINOD GNV IN3NNDOQ SIHL

O A8 SWY3L 03349¥ ANV INISNOD N3LLIIM A8 AINO  °NOILYHO4¥0D

0S0¢Y7 OIHO ‘NONY3IA LNNOW L7971

|
avoy ovryiovia s¢  (IEEY D
NOILVIOdd 0D THIYV

AENISSY VINDIYVd SIHL 904 039IN03y (HOV3 40 SIILINYAD ANV) SI3LI

404 ISIT SI4Vd ONIANVANOOJY OL o3438 0343040 LINN 3HL OL ONINIVIdid
NOILYYNOIANOD LOVXd FHL INISIddd ANYVSSIOIN LON AV ANV

KINO S3S0dYNd NOIVEISATI 903 SIONIMVIA AT8NISSY QV3IHSSOd0 SIHL C
QVIASSOY0 ¢ JTKIS
|
; ; (INN_X3H)
RN

7
T
7 g

3LV0/LINI NOILdI¥OS30

Ay

(0/01/0L | a3Lvadn "o 3LON Q30QY (Z-V) NOILYLO¥ W3Ll Q¥vad
0dd 0L Z# 3ION 031vadn (L-v) "SONVANYLS ININyN

"NOILVIOY W3L QYVANVIS INJ¥¥NJ OL SW3LI

INVLS INI¥SNO @
0 0l d31vadn

“SNOILYOIHI03dS 0L

@3NDYoL, NI39 mﬂi (L4 W3L) 1NN QY3IHSS0YD

Y3V AINO (4001 0L sz LHOIL ONY NI GIMINOS

39 0L 4V m;mﬂuw 135 (24 W3L) INN Q¥3HSS0¥D
ONIAOWTY 340439 (8 WILI) SMI¥OS 13S OML NISOOT

VANV NI SINTIVA 3NDYOL ANY S33N03004d
(J3ININNODIY d3d SYINILSVA TIV NILHIIL 40 N3SOOT

(VIHSSOYD | FIALS

(1NN ONNOY)
¢ JIAS

Annnnmuugmu
3
SILON




9/07/12
PARTS LIST

CROSSHEAD, PIN, END PLATES AND PART
BALANCE NUT JGR & JGJ REF
ITEM PART NUMBER QTY DESCRIPTION

1 CROSSHEAD 0 FOR PART NO. SEE COVER S

1 D-0239 0 CROSSHEAD, LGT, DI, 32.3
1 D-0240 0 CROSSHEAD, MEDIUM, DI, 4
1 D-0241 0 CROSSHEAD, HVY, DI, 54.3
1 D-0458 0 CROSSHEAD, HVY, BZ, 65.0
1 D-0650 0 CROSSHEAD, BALANCE, BZ,
1 D-0651 0 CROSSHEAD, BALANCE, ClI,
1 D-0652 0 CROSSHEAD, BALANCE, ClI,
1 D-0653 0 CROSSHEAD, BALANCE, ClI,
1 D-0654 0 CROSSHEAD, BALANCE, ClI,
1 D-0658 0 CROSSHEAD, BALANCE, BZ,
1 D-3985 0 CROSSHEAD, XLGT, ADI, 22
2 B-0332 1 CROSSHEAD PIN,JGR:W:J

3 A-0431 2 END PLATE,CROSSHD PIN, R
4 A-0419 1 12-POINT CAPSCREW, 7/16-

5 FNO467FA 1 SELF-LOCK NUT,FLEXLOC,7/
6 FPO505EE 2 ROLL PIN, 3/16 OD X 3/4

7 B-0314 0 XHD NUT, 2.4#HEX,JGR:W:J
7 B-0315 0 XHD NUT, 6.4#RND,JGR:W:J
7 B-0316 0 XHD NUT,10.4#RND,JGR:W:J

7 B-0317-A 0 XHD NUT,14.4#RND,JGR:W:J
7 B-0422 0 XHD NUT, 8.4#RND,JGR:W:J
7 B-0423 0 XHD NUT,12.4#RND,JGR:W:J

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0600
DRAWING A-6873

HEET

#, JGR:J

6.2#, JGR:J

#, JGR:J

#, JIGR:W:J
146.0#, JIGR:W:J
119.0#, JGR:W:J
103.0#, JGR:W:J
87.0#, JIGR:W:J
71.0#, JGR:W:J
130.0#, JGR:W:J

A#, JGR:J

‘W:J
20X 7
16-20

LONG

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12

PARTS LIST

7 B-0468 0 XHD NUT,16.4#RND,JGR:W:J

7 B-0497 0 XHD NUT, 4.4#RND,JGR:W:J

7 B-0686 0 XHD NUT,24.4#RND,JGR:W:J

7 B-0690 0 XHD NUT,22.4#RND,JGR:W:J

7 B-0990 0 XHD NUT,20.4#RND,JGR:W:J

7 B-0991 0 XHD NUT,18.4#RND,JGR:W:J

7 B-5051 0 XHD NUT,26.4#RND,JGR:W:J

7 B-5052 0 XHD NUT,28.4#RND,JGR:W:J

7 CROSSHEAD NUT 0 FOR PART NO. SEE COVER S HEET

8 FS0455DI 0 SET SCREW, CUP POINT, NY LON PATCH, 5/16-24 X
1-1/2

9 B-0301 0 BUSHING, CROSSHEAD, BZ, JGR:J:ACF

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



L

INON

IS

Jr— NO3 A3y

TTE9-V om

ATINISSY

Q3A04ddY

96-01-G0 HO

(v6S

NMYAQ

JT0HM NI ¥0 L¥vd NI 3SN 40 3SOTISIQ OL LHIIY IHL INVH9 LON
$30Q 1§ ‘JANLIVINNYN OL LHOW JHL SIAI9 NOILYIOJY0D T3WY
A8 SWYIL QIWIY ANV INISNOJ NILLIIM AS KNG “NOILYYOY0D
T3V 0L AYVLINAON,

ELELT NI 1V) ILYA: I
INJAND00 NI GINIVINOD NOILYAJQ4N 2AYA/IN

NOILI¥JS30

A

J4¥ NIJYIHL SINIINOD ONY INIANMOOQ SIHL 20/05/5

0G0¢Y OIHO ‘NONY3IA LNNOW
avod AIJvrAxadvia G&¢

NOILVH0dd 00 THIdV

GEmy )

95v9 | | | 6Y/8

“ANMOYY TV

39NY9 ¥31334 $LO-0L0° HUM QINIIHD 38 OL (v# WaL) ONISNOH
S IV3S 110 NV L4VHSHNYYO NI3MLIE IONVAVIID-SvM G FLON bV LV

@

Lyl /

$0201

"SQYVANYLS INILIVYQ INIYYND OL QILYadn "L ov14 %®

LLF NOOTIVE WILl GIAOWIY 20O 'S OV14 QIAONIY ‘L0® "HIWVIY

m ¥3dvL v# HUM WY3Y (43400 NI 9L/6 ONV ONISNOH T3S LIVHS

0
]
BCVL| ¢
¢c00l € [Lv/0L

@ 1002/51/10
e

m

ATANISSY AYINOILYYd SIHL 404 d3dIN03y
(HOV3 40 SAILINVND ONY) SWILI ¥04 LS
SLavd ONIANYJWOJJY OL 43434 "Q3430y0

LINN 3HL OL ONINIVLYId NOILYHNOIANOD
1IVX3 JHL INISFYdIY ATIYYSSIIIN LON
AV ONY S3SOddNd NOILYYLSNTIE 804 Sl
ONIMVYO ATENISSY ¥3A0D N3 JAIYd SIHL

'NMOHS SV LNO 03INyNL
diT HLM T3S 1SNa (6 WAL TIVISNI

‘UNNOYY TV 39NVY 31334 L10'—800" HLIM
@3%03H0 38 OL (¥ W3L) ONISNOH W3S
0 ANV LIVHSINYYD NIIMLIE JONVYYITO

WINVIY HIVL T HLM
WY3Y "¥IA00 NI OINI NV INISNOH Tv3S
HONOYHL 4330 91/5-1 TI¥a (82T L#

YINVIY YIdVL GF HLM WY3Y IWVHS OLNI
ANV ¥3A0D HONOYHL 4330 9L/LL-1
TIM0 (£52°).4, 034NI3S ANV GINOILISOd
AT43d08d ‘QITIVISNI ¥3A0D ANI HLIM

"NOILVTIVLSNI ¥4L4v
35vg 40 dOL HLIM HSMT4 LINSYD MIN WYL

VANV NI S3NTVA
INDYOL ANV SFUNQIO08d AIANIWWOIIY
d3d SYINILSYS TV NILHOIL dO N3ISOQT

HONOYHL) d330 91/5—1 TI¥Q +9/SL SYM ‘v# ILON "¥idvl Sf
HLIM WY3Y "(INvdd N 9L/LL ONY ¥3A0D HINOYHL) d33a 9L/1L-1L

T8 (£6Z).4. Svm ‘S JION :$80@ "/ ILON Q3ISAIY ‘SVO

O

O O O O O ®) O

-

¢ &®

o}

AA.-n—n@ o)

<o
o

|
-S310N

0 0 0 0 O 0 O 0O

N

|




9/07/12

PARTS LIST

DRIVE END COVER PART
JGWI/2, JGR/2, JGW/4, JGR/4, JGJ/2, JGJ/4  REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

C-0140 1 COVER, DRIVE END, JGW:R:
B-0298 1 GSKT,RET,16-25/32X15-1/1
FC0102DI 22 HEX HEAD CAPSCREW, 5/16-

C-0141 1 SHAFT SEAL HOUSING,JGR:W

A-0412 1 FIBER GASKET,07.750 OD X
END COVER JGR:W:J:2/4

A-10186 8 SEMS BOLT, 5/16-18 X 1-1

FPO512EF 2 THREADED TAPER PIN, #4 X
A-0245-A 1 DUST SEAL,TFE,JGW:R:J

10 FPO512FH 2 THREADED TAPER PIN, #5 X

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0438
DRAWING A-6314

Ji2:4

6X32

18 X 1-1/2, G5

J

06.000 ID X .031, DRIVE

/4, G5
1"LONG

1-1/2 LONG

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



(&)

)

L

96-91-/0 HN

m ﬁ m @ < MZOZ VIS qINIIHY N3
B2t il A AT

Q3A08ddY NMYED

0G0¢Y OIHO ‘NONY3IA LNNOW X4Y4

ATd “INIANJOA NI Q3NIVINGD NOILYANOANI

J10HM NI 40 L¥vd NI 3SM 40 3SOTISIQ OL LHIIY IHL INVHD LON
$300 1NG ‘JYNLOVINNYA OL LHOW JHL SIAID NOILYAOY0D T3V
A8 SWYIL QI349Y ONY INISNOD NILLIIM A8 ATNO “NOILYYOJHO0D
T3V 0L AYVLIRAO¥d JYV NIZYIHL SINIINOI ONV INIANJOQ SIHL

avoy Movrovia s¢  (CIEmY D[vllvl

NOILVH0dd0) TIIdV

"A1GNISSY

UYINOILYYd SIHL ¥04 a3¥IND3Y (HOV3

40 SAILINYND ONY) SWAL ¥04 LSIT SLyvd

ONIANYJWOOIY 0L 43434 "0343040 LINN FHL

0L ONINIVIY3d NOILYYNIIANOD 1IVX3 3HL

INISIYHIY ATIYYSSIOIN LON AV ONY

$350ddNd NOILYYLSNTI 404 SI INIMYYA
ATENISSY 43N0 ONI AYVIIXNY SIHL S @

YINVIY YIIVL GF HUM WYY INVYS
OINI ONY ¥3A0D HONOMHL d33a 9L/1
140 (£627),4, 03ND3S ANV QINOILISOd

A143d0dd Q3 TIVISNI 49A00 ONF HLIM

"SIOVAANS LIMSYD 40 S3AIS
HL08 OL INVOIMENT IZIIS—IINY NY AlddY

"NOILYTTVLSNI 314V
3SvE 40 dOL HUM HSMT4 LINSYO MIN WYL

AAA

o

TIYANYW NI SINTVA
INDYOL ANV SIYNQID08d QIANIAWOIIY
d3d SYINIALSYA TTY NILHIIL ¥0 N3ISOO0T )

-S310N

AL¥a/LINI

NOILdIIS3a

A

8661/20/90
-1

"130v48 ONUNNOW "ISId 40 NOILYOQT ¥04 S3TOH (¥) aInoW
"XJ078 "LSIQ 40 NOIYJOT ¥04 SITOH (¥) QIAOWIY "9MQ QISIATY

1002/5/10
A

"SQYVONVLS ONILIVYQ LNIW¥ND OL Q3LvadN ,¥IAVIY ¥3dvL SF
HLA WY3Y "(3WVH4 NI 9L/LL ONY ¥3A0D HONOYHL) d33a 9i/ti-L
T1¥Q (£6Z).4. Svm v# ILON 9¥14 ‘€8O ‘GF ILON 43AQY ‘£v@

(&)




9/07/12

PARTS LIST

AUXILIARY END COVER ASSEMBLY PART
JGJ/4A REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

C-2171 1 COVER, AUXILIARY END, JG
B-0298 1 GSKT,RET,16-25/32X15-1/1
FC0102DI 18 HEX HEAD CAPSCREW, 5/16-
FP0512FH 2 THREADED TAPER PIN, #5 X
PP0850MB 1 PIPE PLUG,1-1/4NPTF,HEXS
FCO0110DI 2 SOCKET HEAD CAPSCREW, 5/
A-0827 1 MALE CONNECTOR, STL, 1/4
PT0200CB  18." TUBING, SS, 1/4 OD X .03

FCO0110DH 2 SOCKET HEAD CAPSCREW, 5/

NO. G-2509
DRAWING A-6315

Ji4

6X32

18 X 1-1/2, G5
1-1/2 LONG
OC,STL

16-18 X 1-1/2, G8
TUBE X 1/4 NPT
5 WALL

16-18 X 1-1/4, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



1401 1HS IN3INO0G NI GINIVLNOO NOLLYIOANI TTOHM NI O Livd NI 350
INON ., 60/ ek _DJW_XQDWIU o3| A N3 | M| 4035010810 01 1HOR FHL IS 10N 5300 18 Rintowanwn | 0! NOILAOS3 3

- OL LHOIY 3HL SIAID NOLLYHORI0D TARIY AB SHEL

ON oma 60/20/¢) NdD 9/6G1 | 0 G349V ANV INISNOO NILLIM A8 ATNO 'NOLLYHOGH00 T3V

AT8N3SSY Wi OL AXVL3Nc0dd Fuv NIHIHL SINLNOO ONY LNJNNOOT SIHL

ooy . CERED
NOILYIOJdIO0 TALIY

El

"LIMSYO H34I4 40 S3AIS HLOF OL INVIIHENT 3ZIFS 1INV NV >4n_n_<A

“IVANYIAL NI SINTVYA 3NDYOL ANV S3INA300Yd
J3ANINNODFY ¥3d SHINFLSYH 1TV NILHOIL HO NISOO01T -l

‘S310N

vvidd

I —

- -

-




9/07/12

PARTS LIST
CRANKCASE LUBE OIL LEVEL SIGHT GLASS PART
JGW/4, JGR/4 & JGJ/4 REF

ITEM PART NUMBER QTY DESCRIPTION

1 A-16771

2 A-0574

3 A-0573

4 FC0110DG

5 FCO0115BD

6 A-16769

7 A-5376

8 A-5375

9 A-5377

10 A-5378

11 A-5374

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

1 SIGHT GLASS,2",4-BOLT MT

1 ADAPTER, SIGHT GLASS, JG

1 GASKET, RETANGULAR, 4-1/
4 SOCKET HEAD CAPSCREW, 5/
4 SOCKET HEAD CAPSCREW, #1

0 SIGHT GLASS FLG,2",4-BOL

0 GSKT,RND,2-1/4 X 1/8,0UT

0 GSKT,RND,2-1/4,X 1/32,IN

0 GSKT,RND,3-1/16 X 1/8,FL

0 REFLECTOR,SIGHT GLASS,2"

0 SIGHT GLASS,2-1/4"LENS

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***

NO. G-17075
DRAWING A-16770

G.

R:W:J/4
2X3X1/32
16-18 X 1", G8
0-32 X 5/8, G8
T MTG.

ER

NER

ANGE



4 _ € [4 }

1 40} 1HS IN3NND0A NI G3NIVANOO NOLLYWHONI TIOHM NI HO Livd NI 3sn
INON ., L/gLOL _ajm_éDws No3 | A3 NO3 | AT 34035070810 OL LHOR 3HL INVHO LONSI0 18 ‘Lo | VAL NOILdIOS3a

- OL LHOM FHL SIAID NOLLYHOHOO TARIY AS SW3L

—\ m m w F < ON‘OMad 11/92/60 WdD 9G6//1 | 0 3349V ANV INFSNOO NILLIMIM A8 ATNO 'NOLLYHOAH00 T3y

A18N3SSY Wi OL AYVL3N0Yd Fv NIUFHL SINZLNOO ONY IN3WNOOT SIHL

ooy . CERED
NOILYIOJdIO0 TALIY

"(LNIATOS 318VLINS NI NV31D)
4_ooz_z<xozuxgzmmmowmmz_éhwsm%z_oz< m>o_>_mmA

‘SM3YOS 13S
NILHOIL ANV LAVHSUNYHO HLIM 13MO0HdS dNd zQ.EA
“TTIMONYIHL HO4 NOILOINNOD m_m_\/_o._.wDoA_
“IVANYIAL NI STNTYA INDYO0L ANV S34NA300d
"INFNIHS ¥04 d399N7d NOILLOINNOD mm_s_o._.maoA J3ANINNODFY ¥3d SHINILSYH 1TV NILHOIL HO N3ISOO01T -l

‘S3ION

V=Y M3IA

in i'_' _
|

M

I

43 7L

9e) (il 9l




9/07/12

PARTS LIST

JGJ/4 LUBE OIL PUMP, STRAINER, FILTER PART
STANDARD AND -GK REF

ITEM PART NUMBER QTY DESCRIPTION

1
2

10
11
12
13
14
15
16
27
29
31
32
33

34
35
36

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

D-0292 1 L O PUMP,VIKING,RWJ/4,HE
A-2547 1 SPKT,35-2 X 30T
FKO361EG 1 SQUARE KEY, 3/16 X 1" LO
FS0455DG 2 SET SCREW, CUP POINT, NY
B-0779 2 GSKT,SQ,5-15/16X5-15/16X
FD0212GDI 4 1/2 DOG PT.STUD,1/2-13 X
B-1251 1 ADPATER, LUBE OIL PUMP,
A-8248 1 LUBE OIL STRAINER, 1-1/4
D-0922 1 LUBE OIL FILTER HEAD, 2
A-3340 1 LUBE OIL SUCTION TUBE, P
A-0661 2 SPIN-ON FILTER, LUBE OIL
A-0660 0 STUD, LUBE OIL SPIN-ON F
FNO460GA 4 SELF-LOCK NUT,ESNA,1/2-1
A-5257 1 DRIVE PLUG, VKG WEEPHOLE
FC0102GG 2 HEX HEAD CAPSCREW, 1/2-1
A-15845 1 PIPE PLUG, 1"NPT, SQUARE
A-15685 1 PIPE PLUG, 1-1/2NPT, SQU
A-0861 1 STREET ELBOW, STL, 3/4 N
A-0862 2 MALE CONNECTOR, STL, 7/8
A-0894 1 HEX REDUCING BUSHING, ST
1-1/4 NPT(FEMALE)
A-0895 1 STREET ELBOW,STL,1-1/4P
A-2767 2 MALE ELBOW,STL,1-1/4T X
A-18450 2 GAUGE, 100PSI, BOTTOM MO

NO. G-19672
DRAWING A-18551

KT/2

NG

LON PATCH, 5/16-24 X 1"
1/32

3-1/2

VIKING, JGJ/4

NPT

ELEMENT

REFORMED, R:W:J/4

ILTER

3X1", G5

HEAD, STL, DRILLED
ARE HEAD, STL, DRILLED
PT, 90 DEGREE

TUBE X 3/4 NPT

L, 1-1/2 NPT(MALE) X

90
1-1/4P
UNT, 3/8 TUBE

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



L

T[T VC/TNFHI
o T/UM¥Ir ‘9/vor
10 3801-dAnd

0S0S¥ OIHO ‘NONN3A LINNOW
avoy MNOVridvia sg

NOILVI0dd0) TAIIV

dNNd INIMIA 439N LIVANNYI

o
Ise]
I
Bl
||| —|o|

o]
D

MIsE MSjeo
<

NOILINS

14

¥
wm

"140d NOILONS 3HL IV G3INIOd SAVMTY SI3ATVA 43113y 3HL
081 IATVA 43M3Y INNONIY NV 3AOW3Y ‘NOILYLOY IS¥3IAFY OL

o
310N

‘NMOHS NOILYLOY QuVONYLS

30IS HOv3 (1)

SII0H (¢) SI¥Od LdN ¢/1-1 /

(SINIA 2) LdN ¥/1

SI (¥d9) NOILNTOATY ¥3d SNOTIVO

8 g l ¥ £ | A

¢6¢0—-d NNy TR 4572 "dN3L INILYYIAO "X "SLYYHO JONYINYO0IY3d SYIINLOVANNYI
W00 = (34NJ0Yd G, LVHS IS “¥0L0Y B A0S TO 0L 43134 ‘S3S0d¥Nd N9IS3q 404 o=

sy - b d e SESelE] . 9ISd G/ Ly 135 3ATVA 33 ININIOVIASIO TYOL3Y03HL

~-le

-S310N

EEL

POl

?

—I< oo ~IoN

69470
05/°0°

K

i

f

N

NOILI3S
(304VINg

AVMAT
4330 z¢/¢
X 91/¢

T5d_08-1C IAVA 33738 ONIdS | 1T [ 826v—v [ 59
IAVA 33138 v0 | 1 [ Ge601-v | ¢eo)
V0 3NIWA J3M13Y ISV | | [ 7021V | g
(II1dN00) _JSSY INISNOH ONEvas | | | lees—v ez
(0034 ) 3ATVA 403 M2805avd | v |WZ01003 | 0e DOON
(LI1dN00) IATVA 33138 WNY3INL | T | 6126-v | 6l
INTA 13739 803 13iovd | 1| $905-v [ 8l
TQ039-C) QvaH 903 M305avd | & [30¢01003 [ Z19]
Nid 33101 9125V |G @O ﬂ 0 @O )
QV3H 903 1395¥9 ONIS.0 vy | ¥ Nid 93101 ON (34AL SAWA) OvaH | T [ 1256y [ §
[3031dIN00) 135 WOINVHOIN 115~ |0 ONIHSMB_ONY 310 | L[ 02h5-v | ¢ .
{03y _¢) v/1 —omd 3did ¥505-v | 6 ONHSNE 8310 | | [ 6lio—v | ¢
ONISYD 0lcsv |9 T3VHS % 40109 R
TINN ONIEvIE Tve 0LV |/ QI TV_] ON
YINNL ONIY_aWNS g0co—y | g | (895CY @ 26L0-0 ¥04) NOUIISIU |\von Fon fwvg | vl
SMIU0SL3S HLM ONISNOH_ONIY38 [05Y | G
13VHS 03 ONIY_dViNS 9025V | ¥ | Nid 93101 ONV (390 SAWA) Qvan | U [ 7126V [ o0
H3LN0 "ONIMY3E T1va S025-Y ¢ ONIHSNG ANV y31dI | 1¢G-Y ¢l Amﬁwil ON 3AIND INIMIA bmv ALISOOSIA NSS 001 1V Aeumam aﬁjn: 96810° G6vIH 3SY3INY 89GC-V [
¥3IN0" INIY dVYNS | ¥07G-Y 7 ONIHSNG 8310 l [ [ Ny 0SLL 1¥ (IWNLOY) W9 LZ "XO¥ddY SI ALIOVYD dind G6vTH | JYVANVLS ¢5L0-0 @
LINNMJ01 | ¢0¢5-Y | 14YHS ® 4010y l ¢lS-v Ll A:\il ON 3ANND QZ,N; bmw ALISOOSIA NSS 001 1Y Aaumam &Ejn: 92510 G6¥H 3SY3INFY Lvvy-Y [
(SLvd NONHOD) NOILGIISIa mmmm N/d T3 Ewﬂ (Lbvr—¥ % 2620-0 ¥04) NOLJOSI0 vmmmm N/d T3y EWQ, — éaw_,\aﬁ@w MN}Q S 939 [N mm%%n D%%mem Em%zwwmwn_oé%@
g T I T 9 T ¥ T T 4 T

T




9/07/12

37

38
39
a1
43
64
94
99

114

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

PARTS LIST

A-0863 1 HEX REDUCING BUSHING, ST
NPT(FEMALE)

A-0972 1 STREET TEE,STL, 1'P

PP0810KB 2 PIPE PLUG,1"NPT,HEX HD,S

A-0903 1 FEMALE ELBOW,STL,3/4P 90
A-0850 1 HEX PIPE NIPPLE, 3/4 NPT
PT0200IC  40." SS,TUBING, 7/8 OD X .049

A-0892 1 HEX PIPE NIPPLE, STL, 1-

A-18450-A 0 GAUGE, 100PSI, REPLACEME
TUBE

A-0934 2 MALE CONN,STL, 3/8T

L, 1" NPT(MALE) X 3/4

TL

(MALE), STL

WALL

1/4 NPT

NT SET, BOTTOM MOUNT, 3/8

X 1/4P

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ € [4 3

¢40} LHS ¢1/e0/1011a 'IN31INO0A NI G3NIVANOO NOLLYWHONI FTOHM NI HO Lavd NI 350
INON ., @030 o3| A N3 | M| 4035010810 01 1HOR FHL IS 10N 5300 18 Rintowanwn | 0! NOILAOS3

- OL LHOIY 3HL SIAID NOLLYHORI0D TARIY AB SHEL

ON oma L1/80/¢) INdD €621 | 0 G349V ANV INISNOO NILLIM A8 ATNO 'NOLLYHOGH00 T3V

AT8N3SSY Wi OL AXVL3Nc0dd Fuv NIHIHL SINLNOO ONY LNJNNOOT SIHL

ooy . CERED
NOILYIOJdIO0 TALIY

V-V NOILO3S




9/07/12
PARTS LIST

FORCE FEED LUBRICATOR; FOR PUMP SIZES SEE PARTS PART NO. FF LUBRICATOR ASSY
LIST; G-SHEETS USED: G-19907, G-19959 REF DRAWING A-18783 2 SHT 2 SHT

ITEM PART NUMBER QTY DESCRIPTION

1 D-6140 1 FORCE FEED LUBRICATOR, 2 PUMP TANK ASSEMBLY, 1/2
INCH SHAFT

2 A-18526 2 FORCE FEED LUBRICATOR PU MP, 1/4, ARIEL

3 A-2347 0 TOP CVR DOUBLE FF LUBE B OX

4 A-2349 0 GSKT,ARL DBL LUBE BOX CV R,1/32

5 A-2360 0 WORM SHAFT,FF LUBR 1/2D E

6 A-5638 0 HSG BRG FF LUBE BOX LH

7 A-3911 0 SHAFT OIL SEAL

8 A-0030 0 O-RING, VT, 1.637 OD X. 139, 75/85 DUROMETER

9 FKO360AA 1 WOODRUFF KEY, #204, 1/2 OD X 1/16 WIDE

10 A-2550 1 SPROCKET, 35-2 X 30T, FO RCE FEED LUBRICATOR,
JGJ/4A

11 FS0455CG 1 SET SCREW, CUP POINT, NY LON PATCH, 1/4-28 X 1"

12 A-2353 0 ADJ SHAFT-DOUBLE LUBE BO X

13 B-1177 0 CAM/WORM GEAR,2-PUMP FF LUBR

14 PP0810CB 2 PIPE PLUG,1/4NPT,HEX HD, STL

15 FNO457KA 0 HEX NUT,JAM,STL,1"-14

16 A-2359 0 SNAP RING,STL,RADIAL ASS Y0.625

17 A-2358 0 FLAT WASHER,SUPPORT,5/8, HARD

18 A-5641 0 SIGHT GLASS,3/4" NPT

19 FCO0120DF 4 12-POINT CAPSCREW, 5/16- 18 X 7/8, G8

21 FCO0102CE 0 HEX HEAD CAPSCREW, 1/4-2 0X3/4,G5

22 A-16622 1 DATA PLATE, 1& 2 PUMP F ORCE FEED LUBRICATOR
23 A-0827 3 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



b

4
740Z IHS

€8/81l-V Jonowa

INON s

¢l/e0/io11a

3H03HO

NO3

A3d NO3

}1/80/C1 WdD

NWvya

€6.L1

050€¥ OIHO ‘NONY3A LNNOW
avOM MOVrMov1ga 6¢ g

NOILLVAOdd OO THIIAV

"IN3WNO0A NI G3NIVINOD NOILVINHOANI TT0HM NI 4O Lyvd NI 3N
¥0 38070810 0L LHOM FHL LNVHO LON $300 LNG ‘SuNLOVANNYI
01 1HOMY 3HL S3AIO NOILYHOQE0D T3V A8 SWH3L

3349V ANV LNISNOO NILLIMM A8 ATNO 'NOLLYHOJHO0D 131V
01 AYV131d0Yd 38V NIFYIHL SINIINOO ANV INIWNOOA SIHL

3LVA/LINI

NOILdI¥0S3a

A3y

v/3-09r

ﬁ

¢/@-0or
YIS/ LAFHOr

Vi

N-ZaM

JAIEA NIVHO vNa 9/a:091

—s(o

W

]tb

"ATENISSY JVINJILYVd SIHL 804 A34INO3Y (HOVI 40 S3ILILNYNO ANV)

SIWALI 04 LSIT LHVd ONIANVJNOIIV OL ¥3434 "343ad0 LINN FHL

OL ONINIV.LY3d NOLLYINOIANOD 1OVX3 FHL INISFHdFY ATIHVSSIOAN
LON AV NV ATNO S3SOddNd NOILYHLSNTTI H04 SI AT9INISSY SIHL -6

(Sg1-N1 00z OL 3nO¥YOL)

"ONINILHOIL ITIHM LNIWIAOW

VIXY OL 3NA SI SIHL "dNd FHL INOY4 AYMY ¥IHLYNA HONI 91/L LI
NOILISOd OL AHYSSIDAN 39 AV LI FAIYA YANNIH ONINILHOIL zm_._gA
"431714 40 3aIS ¥OvE NO L3N J_OA

“IVANYIA NI SINTVYA 3NDHOL ANV
SFINA3O0Ud A3ANIWNOITY ¥3d SHANTLSYA TV NILHOIL 4O NISO01 -9

'SE71-140£ OL m:OmSA
‘881146 0L m:o”_ohA

(ONIWIL OLYOIANI I10AD Y0019 NOILNAIYLSIq)
"ONILL3S diNNd LO3FHH0D "O4 L33HS NOILYOIdENT ¥IANITAD 33S €

'ONITIVLSNI 40438 ONRO 10 A

‘0334 3SV3YONI OL LNO GONM INJNLSNrAY MIHOS
‘0334 30NA3y OL SONM LNINLSNrav NI EmmowA_

‘S31O0N

™)




9/07/12

24
25
26
27
28
29
30
34
35
36
37
38
39
40
45
52
53
99

99

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

PARTS LIST
A-15556 2 STREET TEE,STL,1/8P
A-0815 2 MALE ELBOW, STL, 1/4 TUB
PP0810GB 1 PIPE PLUG, HEX HEAD, 1/2
A-0800 1 MALE ELBOW, STL, 1/4 TUB
A-18592 0 FF LUBRICATOR PUMP GASKE
PT0200CB  28." TUBING, SS, 1/4 OD X .03
A-0843 1 STREET ELBOW, STL, 1/2N
A-0807 1 UNION TEE, STL, 1/4 TUBE
A-0918 2 PLUG, TUBE FITTING, STL,
A-8723 1 FF LUBR FILTER, 150 MIC
A-8729 1 BRKT, FF INLET FILTER
A-8824 2 FEMALE BRANCH TEE STL1/4
A-0809 1 MALE ADAPTOR, STL, 1/4 T
FC0102CC 2 HEX HEAD CAPSCREW, 1/4-2
FWO500CA 0 WASHER, 1/4 ID, SAE
FC0102CH 0 HEX HEAD CAPSCREW, 1/4-2
A-8828 2 MALE ADAPTR,STL, 1/4T X
A-18526-A 0 FORCE FEED LUBRICATOR PU
ARIEL
A-8723-K 0 FILTERKIT, LUBRICATOR 1

E X 1/8 NPT

NPT, STL

E X 1/4 NPT

T, 1/16 THICK, ARIEL PUMP
5 WALL

PT, 90 DEGREE

1/4 TUBE

TX1/8P
UBE X 1/4 NPT

0X1/2,G5

0 X 1-1/4, G5
1/8P

MP, REPLACEMENT SET, 1/4,

50 MIC

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12

PARTS LIST
DISTRIBUTION BLOCK, MOUNTING BOLTS PART NO. G-5299
JGAH:E:K:T:C:D:B:V/4:6, SINGLE BLOCK REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION
0X1-1/2, G5

1 FCO0102CI 8 HEX HEAD CAPSCREW, 1/4-2

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12

PARTS LIST
RUPTURE DISC ASSEMBLY PART NO. G-2708
3250 PSI REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION
1 A-0080 1 BLOW-OUT ASSY,SPECIFY DI SC.
2 A-0124 0 RUPTURE DISC, 3250 PSIG, PURPLE
3 A-2570 1 PLASTIC PLUG/CAP, 5/8 ID HOLE OR 9/16 TUBE, RED

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12

PARTS LIST
FORCE FEED LUBRICATION TUBING PART NO. G-1087
WITH TWO DOUBLE ACTING CYLINDERS REF DRAWING N.A.

JGR-4 AND JGW-4

ITEM PART NUMBER QTY DESCRIPTION

1 PT0200CB 550." TUBING, SS, 1/4 OD X .03 5 WALL

2 A-0886 4 BULKHEAD UNION, STL, 1/4 TUBE

3 A-0401 4 BRACKET, BULKHEAD UNION

4 FCO0102CC 4 HEX HEAD CAPSCREW, 1/4-2 0X1/2,G5

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



%
% _ ¢ L 4 _ _
INON 08 68/12/11 Q0D NOT | Ady NO3 | AZd | Ti0ua i 40 v 350 40 JOWSIC OL INOR T VKD JON IO/ 1IN o A
w @ M M —_ Q on om0 a.m\—w\: v < 300 LNE ,m%%ﬂgzé OL 1HO14 3HL SIAID NOLLVIOdHSS TadV
ATEWISSY Q340U “NMYAQ N@ @m, @ ﬁ Mﬁ. @ Lﬁ J%_wﬁu{a«wﬂucﬁzumﬁum%wzdu%@z% m__ﬁao :_%_,._wo%lw_wm 00/£2/01 . @
;ﬁw@m, r NR@ f i @ M (IS 2/1 "¥3HSYM L¥14 — vYO00SOM4) SLF WAL 03aay
0S0¢Y OIHO ‘NON¥IA LINNOW ‘
ém,ﬁ\m “7£-¥3 434 "ONINALHOIL NIVHO ¥04 '¢f 310N 0300 £88) @
avod MOvryovla G¢ NI
NOILVI0dd0) TdAIdV 0908] ¢

NOILV10d 3543A3

13X008d5
dind 110 38N

LHO0YdS

LAVHSYUNYHO
¥/-43 0L d3439 ONINILHOIL NIVHO d04 ¢ ® dv0 JI¥INO0
LIN00YdS
1IH00ddS JOL¥oI4an

3101 ONIDVId3 NIHM LON ONY MIYOSVO MIN SN ¢ (335 30404

TYONYI NE SINTYA 3N0Y0L ANV S34NJ300¢d
(IONFANOO3Y d3d SHINILSYS TV NILHOIL 40 N3SO0T |

43000 N3
™

d3NDYOL LN HLIM
JONWYYITO 3AIS 520°/520°

LIN00HdS
LAVHSMNYHO

dv0 JI4IN3003

LIN00ddS
d01voldant
(334 30404




9/07/12

PARTS LIST
CHAIN DRIVE,STANDARD OR REVERSE PART
ROTATION,JGJ/4 REF

ITEM PART NUMBER QTY DESCRIPTION

1 B-1271 1 ECCENTRIC VERNIER CAP, J
2 A-3199 1 IDLER SLEEVE,JGJ/4:6

3 A-2552 1 SPKT,35-2 X 20T,IDLER AS

4 A-0109 8 MACHINE SCREW PLUG, PLAS

5 FWO550GA 1 STAT-O-SEAL, 1/2DIA., B

6 FC0107GQ 1 HEX HEAD CAPSCREW, 1/2-2
7 FNO468GA 1 HEX NUT,STOVER TYPE C ,1

9 A-0745 1 O-RING, VT, 2.756 OD X.

10 FCO0100DH 2 HEX HEAD CAPSCREW, 5/16-
11 A-2549 1 CHAIN, 35-2 X 120

12 FWO501CA 2 WASHER, 5/16 ID, PLAIN

13 A-2558 0 BUSHING, .750 SHAFT, BZ

14 FWO0502HA 3 WASHER,1/2 STEEL

15 FWO0500GA 1 FLAT WASHER, 1/2 SAE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-1959
DRAWING D-1198

GJ/4

SY,BZ

TIC, 7/16-14

LACK

0X3-1/2, G5

/2-20

103, 75/85 DUROMETER

18 X 1-1/4, G9

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



¥ _ ¢ 1A _ L
3INON e 86-L2-80 nﬂ__w_mw,._a N93 | A38| 1i0km w40 1ava N 350 40 JS0NG 0L INDE SHI INWdD TON Uva/LN NOILdI¥0S30
N m m % - < N 9K 96-C1-80 M1 15 SHAAE o330y e ISENGD NALLMA Ja KNG NoLOsa0) EEREET
ATBNISSY a3y awvaa 8Y¢L1 0 T3V OL MVIINI0Nd 34V NYIHL SINILNGD QNV INIMNJ0Q SIHL sﬁ__«u\z 2 @ "Sf LON V14 4300V ‘LY © ‘6§ SV 0z# W3l QISARY +D
0S0S7 OIHO ‘NONNIA LNNOW ocegl 1 @ 'NOLVIOY W3Ll GNVONVLS OL SWIL Q3LV0dN ONIMYNQ Q3SR
avoy ovrovia s¢  (CIEmv P[7/c8( ¢
NOLLVH0dd0d THIIV 06C L1 ¢ .
SAOVAINS LIASYD HI0E OL INVOIRANT IZIFS—IINY NV AlddY ®
WA NOILYLON ISNIATY ONIdJIHS 404 91 % SL SWIL HLM Q30V1d3y ONY ONILSIL
4314V QIAON3Y — ONILS3L 340438 JITVLISNI 36 OL G SWAL ®

“(A1gN3SSY

ININNG Q3LITANOD 38 OL) “ILY1d NOIYWHOINI MONNY
NOLLYLOY 40 ONIINNOW ONY NOUYININO 1034400 404 u
L

ee _ ¥3IA0D dOL NI SIT0H 4330 8/¢ X wia 8/1 (£) Tu4a
"ONMTVISNI 340439 SONIY-Q 10

TIVANYW NI SINTVA- 3NDYOL ANV S38Nd3308d
(3ONINNOOIY d3d SYINILSY4 TI¥ NILHIIL 4O NISOOT

@] O (@) O (6] (6] 6] o 6] (@) 0 O

S ———
O, <TO=1 <) G aV

¥ [ ¢ [ [4 l



9/07/12

TOP COVER AND BREATHER
JGWY/4, JGR/4 AND JGJ/4

PARTS LIST

PART
REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

15

16

20

C-0276

C-0277

A-2958

FC0134CD

B-4798

A-10186

A-0464

A-0138

FC0134BC

A-0713

A-14766

FRO571CC

A-0719

A-0463

A-7655

A-0009

FC0134BB

1 COVER, TOP, JGW:R:J/4
1 GASKET, RECTANGULAR, 60
3 TOP / SIDE COVER HANDLE,
6 BUTTON HEAD CAPSCREW, 1/
2 BREATHER, 1" NPT, FRAME
44 SEMS BOLT, 5/16-18 X 1-1
1 CAUTION PLATE, COMPRESSO
1 NAME PLATE, ARIEL LOGO
4 BUTTON HEAD CAPSCREW, #1
1 INFORMATION PLATE, LUBE
1 DATA PLATE, FRAME SPECIF
15 DRIVE SCREW, TYPE U, SS,
1 INFORMATION PLATE, ROTAT
1 CAUTION PLATE, CYLINDER
2 PIPE PLUG,1"NPT,SLOTTED
2 O-RING, VT, 1.387 OD X.

2 BUTTON HEAD CAPSCREW, #1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***

NO. G-0563
DRAWING A-7932

X 15-1/8 X 1/32
AL, 2 HOLE

4-20 X 5/8, 316SS

/4, G5

R VALVE

0-24 X 1/2, 316SS
OIL FILTER, SPIN-ON
ICATION

#6 X 1/4

ION ARROW
VENTING

HEAD

139, 75/85 DUROMETER

0-24 X 3/8, 316SS



4

b

} 40} LHS 3INON

L1/10/60 11

"IN3WNO0A NI G3NIVINOD NOILVINHOANI TT0HM NI 4O Lyvd NI 3N
¥0 38070810 0L LHOM FHL LNVHO LON $300 LNG ‘SuNLOVANNYI
01 1HOMY 3HL S3AIO NOILYHOQE0D T3V A8 SWH3L

3349V ANV LNISNOO NILLIMM A8 ATNO 'NOLLYHOJHO0D 131V
01 AYV131d0Yd 38V NIFYIHL SINIINOO ANV INIWNOOA SIHL

3LVA/LINI

NOILdI¥0S3a

A3y

3OS 03403H0 No3 N3 No3 3
cer8l-v Jonowa V16280 NAD | 96211 | 0
050€¥ OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
NOILLVIOdd OO THIEV

“IVANYIA NI SFNTYA 3NDYOL ANV S34NA300dd
J3ANININODTY H3d SHINTLSYS 1TV NILHOIL 40 NISOO0T -l

/HCJH

(8

‘S310N




9/07/12
PARTS LIST

FORCE FEED PRESSURE GAUGE PART
3000 PSI, GAUGE WITH 3/8 TUBE ADAPTER. REF
MOUNTS TO LUBE BLOCK
ITEM PART NUMBER QTY DESCRIPTION

1 A-17256 1 GAUGE, 3000 PSI, BACK MO

10 PSO0012BE 1 MALE ADAPTER,STL,3/8T X

11 A-18430 1 REDUCING UNION TEE, STL,

99 A-17256-A 0 GAUGE, 3000PSI, REPLACEM
TUBE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-19564
DRAWING A-18433

UNT, 3/8T, SS
1/4P
3/8T,1/AT

ENT SET, BACK MOUNT, 3/8

*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12
PARTS LIST

FORCE FEED LUBRICATOR PRO-FLO TIMER WITH  PART NO. G-9873
PROXIMITY SWITCH. REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION

1 A-11295 1 FORCE FEED SHUTDOWN, PRO -FLO, TRABON

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






9/07/12

PARTS LIST
LUBE OIL COOLER, PART NO. G-2385
SHELL & TUBE TYPE REF DRAWING N.A.

UNMOUNTED FOR UNITS
JGARW:JHEK:T:C:D:Z:U
ITEM PART NUMBER QTY DESCRIPTION
1 B-2073 1 LUBE OIL COOLER, SHELL & TUBES, 1-1/2NPT

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



96/L1/1 HNT o3 [aay

(034030

NO3 | A3Y]

{ uzoz 3OS
ATBNESSY

03A08ddY

96/91/1 _._Zmu,.D 06/6

“INIWNO0Q NI G3NIVINOD NOILYWHOANI
TOHM NI 40 1¥¥d NI 3SN ¥0 3SO10SI0 0L LHOIM 3HL INVY9 LON
S300 1NG ‘JUNLOVANNYA OL LHIIN IHL SIAID NOILYHO4H0D 131V

A8 SWY3IL 03349V ANV LNISNOD N3ILLI4M A8 ATNO  °NOILYYO40D

OAW ﬁm ‘W T3V 0L A¥VI3I¥dO¥d 3¥V NIFYIHL SINIINOD ANV ININNJ0Q SIHL

NOILJIYIS3Q

“NOILONAO¥d 49V 404 JIN3INID 3NV OL 3INVH4 431vadN

0G0¢Y OIHO ‘NONY3IA LNNOW
avod MOvrixovig S¢

NOLLVHOdd 0D TIIYV

vil

50v/

6£G/

MO |[— | O

INVA EIRIE!
JILVISONYIHL 10
7 M
8 LI
JAYYS JOSSFHINOD

Qe

ons [ 1]

IN3NdIND3
Y3HIO o0

¥ XZ
SONIYVIE NIVA

HOLvIavy JLLVIWAHDS TIO HENT

Y, g
IdAL INWA| @

1d LONY

‘1dN 7/€ ¥OLVIQYY WO¥4 NOILOINNOD ¥3WOLSND
LdN /¢ ¥OLVIQvY OL NOILOINNOD ¥3WOLSND

TIVANYIN NI S3NTVA 3N0Y0L ANV S3¥NJ3008d
(Q30N3INNOD3Y d3d SIUNILSVS TV NILHOIL 40 NIS0OT I

Y/LF v/S-L1 SYM
¥/LF ¥/1=L1 “3AVA OILYLSONYIHL AD¥3INI ¥3MOd QINT4 ¥O LOWY
404 SWIQ_ONIMOHS "OMQ OL NOWYINGYL G30QY "OMJ Q3SIAZY




9/07/12

PARTS LIST

LUBE OIL THERMOSTATIC VALVE, MOUNTED

JGR/4, JGW/4, AND JGJ/4

ITEM PART NUMBER QTY DESCRIPTION

1 B-2745 1 THERMOSTATIC VALVE, 3/4"
2 A-0850 1 HEX PIPE NIPPLE, 3/4 NPT
3 A-0863 1 HEX REDUCING BUSHING, ST
NPT(FEMALE)
4 A-0847 1 STREET ELBOW, STL, 1" NP
5 A-0928 2 STREET TEE,STL,3/4P
6 A-10188 1 HEX RED BUSH,STL,1-1/2M
7 A-15844 2 PIPE PLUG, 3/4NPT, SQUAR
8 A-0862 2 MALE CONNECTOR, STL, 7/8
9 PT0200IC  54." SS,TUBING, 7/8 OD X .049
10 PP0810IB 1 PIPE PLUG,3/4NPT,HEX HD,
99 A-9649 0 O-RING, VT, FPE, THERMOS
99 A-9724 0 ELEMENT,THERM.VLV,3/4" 1
99 A-9725 0 LIP SEAL TEFLON,3/4"VALV

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

REF

PART

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***

NO. G-8160
DRAWING A-6118

, 170i2%4F, FPE
(MALE), STL
L, 1" NPT(MALE) X 3/4

T

X 3/4F

E HEAD, STL, DRILLED
TUBE X 3/4 NPT
WALL

STL

TATIC VALVE

70,FPE

E, FPE






9/07/12

PARTS LIST

SPECIAL TOOLS PART

JGR, JGW, JGJ

REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

15

16

17

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

A-0798

TAO100GA

TAO100EA

TAO100HA

TAO0100JA

C-0195

B-0324

A-0424

A-0626

A-0409

A-0135

B-1240

ER-63

A-2289

A-8158

A-14784

A-15236

1 TOOL BOX
6 ALLEN WRENCH, 5/32 SHORT
12 ALLEN WRENCH, 1/8 SHORT
4 ALLEN WRENCH, 3/16 SHORT
4 ALLEN WRENCH, 1/4 SHORT
1 CROSSHEAD NUT WRENCH, 3
1 PEG WRENCH,1"
1 PISTON NUT SPANNER, JGR:
1 VALVE PULLER, 5/8 X 3/4
1 VALVE PULLER, 1/4-28 X 3
1 VALVE PULLER, 5/16 X 1/2
1 PISTON TURNING TOOL SUPT
1 TORQUE CHART, ALL UNITS
1 VLV PULLER TOOL FOR'CT'V
0 BRG HSG SPANNER WRENCH
1 PISTON ROD ENTERING SLEE

1 THREAD GAUGE

NO. G-16339
DRAWING N.A.

ARM
ARM
ARM
ARM
INCH

w:J

UNF

18-24
UNF

. ASSY

ALVE

VE, 2PC, JGR:W:J

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






NUMBER OF BASE

PLATES SECTIONS DESCRIPTION ARIEL PART No. | ITEM
14 15 1 8
T 1 1 INLET SECTION A=5537 |
3|4 |5 | @ INTERMEDIATE SECTION A-5531 2
1 1 1 1 END_SECTION A=5538 3
3 TIE ROD W/NUT A=5539
3 TIE ROD W/NUT A-5540 ,
3 TIE ROD W/NUT A-5541
3 TIE ROD W/NUT A-5547
36 | 45 | 54 | 63 0—RING, BUNA STANDARD A=5570 :
36 | 45 [ 54 | 63 0-RING, VITON A-5703
O S == T COMPLETE
S| 3 v BASE PLATE 6
L o« | x| & ASSEMBLY
y D |
NOTE:
TEM #5 O-RINGS SHOULD BE
@ 3 PURCHASED IN A KIT (A—5340—K)
BUNA (ST'D) OR (A-5706—K) VITON,
THIS KIT IS SHOWN ON A-5340 SHEET 2.
O O
oOOOoOo
\ } }
L
\é FOR NUT TORQUE REFERENCE FR-63
5114799310737 L N AR H[LL CORPORATION
o et b | SO IO RS 0 SERGN 0 G0s
?}ES&JE\RED WHEN [TEM 4 IS INSTALLED. ADDED ITEMS 10 & 11 TO 7/”/12 TITLE: D‘STRlBU—HON BLOCK DRAWING No SH‘I’
REV DESCRIPTION INT/DATE ,Sv 5&?5 \/ALVE ® /A\ 554@0[-_ 7




WITHOUT CYCLE PIN

@@@&

—

WITH CYCLE PIN

—

©)
@ ©@o

ITEM [ ARIEL PART JQUAN] — DESCRIPTION
A-5543 | 1 | DIVIDER VALVE, 61
A=5545 | 1 | DIVIDER VALVE, 65
A=5547 | 1 | DIVIDER VALVE, 9T
A=5549 | 1 | DIVIDER VALVE, 95
A=5551 | 1 | DIVIDER VALVE, 121

. [A=5555 | T [TDIVIDER VALVE, 125
A-5555 | 1 | DIVIDER VALVE, 181
A=5557 | 1 | DIVIDER VALVE, 185
A=5559 | 1 | DIVIDER VALVE, 241
A=5561 | 1 | DIVIDER VALVE, 245
A=5563 | 1 | DIVIDER VALVE, 30T
A-5565 | 1 | DIVIDER VALVE, 305
A-5544 | 1 | DIVIDER VALVE, 6T W/CPP
A=5546 | 1 | DIVIDER VALVE, 65 W/CIP
A-5548 | 1 | DIVIDER VALVE, 9T W/CIP
A=5550 | 1 | DIVIDER VALVE, 95 W/CP
A-5552 | 1 | DIVIDER VALVE, 12T W/CPP
A=5554 | 1 | DIVIDER VALVE, 125 W/CIP

2 [TA-555 | 1 | DVIDER VALVE, 18T W/CP
A-5558 | 1 | DIVIDER VALVE, 185 W/CIP
A=5560 | 1 | DIVIDER VALVE, 24T W/CPP
A-5562 | 1 | DIVIDER VALVE, 245 W/CIP
A=5564 | 1 | DIVIDER VALVE, 30T W/CIP
A=5566 | 1 | DIVIDER VALVE, 305 W/CIP
A-5567 | 1 | CROSSPORT BAR, RIGHT

3 [A-5568 | 1 | CROSSPORT BAR, LEFT
A=5569 | 1 | CROSSPORT BAR, BOTH

4 | A-14282 | 1 | CYCLE INDICATOR

5 | FCOTISCH | 2 | SOC. CAP. 1/4-28 X 1-1/4

6 | FCOII5CI | 2 | SOC. CAP. 1/4-28 X 1-1/2

NOTE:

0-RINGS SHOULD BE PURCHASED IN A KIT (A-5340-K)
BUNA (ST'D) OR (A-5706-K) VITON. THE KITS CONTAIN
THE FOLLOWING O—RINGS:

5 (o) (0) ® ‘ ;[ A-5570 T 20 [O-RING, INTERFACE, BUNA
A=57035 | 20 | O—RING, INTERFACE, VITON
i 3 o | _A-569 | 4 [O-RING, ENCLOSURE, BUNA
| A-5704 | 4 | O-RING, ENCLOSURE, VITON
| o |_A5695 | 4 |O-RING, OUTLET, BUNA
A-5705 | 4 | O-RING, OUTLET, VITON
Loeamaa Y (6) A—14300 | 2 | SERIES "A” PISTON PLUG
{‘T‘F h ® | 19 6800 | 2 | SERES "8 PISTON PLUG
‘ i A, ® | 11 ] A-18405 | 2 | INDICATOR PORT PLUG
ooooo\\@
] 0000
H
0(1/759]4 12506
5[14799[ 310737 em= ARIE
@ SEE SHEET 1 FOR REVISIONS. 7/??912 2 8200 ? o l! 5 : .
@ SEE SHEET #1 FOR REVISIONS o W 8} 75 — MOUNT A D"R/;W‘N;N S
v 15695 DISTRIBUTION BLOCK [ SHT 2
REV DESCRIPTION INT/OATE ey | o \/AL\/E ® :534@OF 7




9/07/12 ARIEL CORPORATION C/N: 001 RHCOVPO02
SALES ORDER COVER SHEET

SERIAL #: C137499 & 501

PART: 8-3/8RJ CLASS DESCRIPTION: 8-3/8" RJ CYLIN DER CLASS

PART NUMBER QTY DESCRIPTION DRAWING NO.
G-20682 1 CYLINDER ASSEMBLY, 8R:RJ, 635 MAWP A-18772
G-2380 4 SUC VLV ASSY, 8-3/8RJER:R-CE A-6056

G-1206 4 DIS VLV ASSY, 8-3/8HRJER(RH)CE A-6057
PISTON ASSY 1 PISTON ASSY 08.000 RJ A-17703 2 SHT
B-4928-U 4 SUC VLV, 98CRE,NYX A-9278

B-4929-BB 4 DIS VLV, 98CRE,MTX A-9279



4 |

[4 }

140+ LHS INON L1/90/¢L 1Na

Agd | INaw

N N N w —\ |< T E— ) _\,_MHQHH

ooy . CERED
NOILYIOJdIO0 TALIY

3LVA/LINI NOILdI¥0S3a

A3y

"ATENISSY dV1NJILYVd SIHL ¥04 a34IN03Y (HOV3 40 SAILILNYNO
aNV) SW3L1¥04 1SIT SLHVd ONIANVANOJIY O ¥343d "d3¥3A0 LINN FHL OL

ONINIV.LY3d NOLLYENOIINOD 1OVX3 FHL INISTFHdTH ATHYSSIOIN LON AVIN ANV
ATNO S3SOddNd NOLLYELSNTI HO4 SI ONIMYHA ATaNISSY ¥3ANITAD SIHL

‘318Y0I1ddV F4IHM SFOVSSYd HOLVYIIANI ON1d OL a3sn

-G

]

‘NOISYH8Y INIAJdd OL ONITIVLSNI 340438 Tv3S-0-LV.LS 40 S3OV4 110 A

"S30V4HNS 13MSYO 40 S3AIS HLOG OL INVOIYANT 3ZIFS-ILNY NV AlddY A_

“IVANVI NI SINTVA INOHOL ANV
S34NA3004d AIANIFNNOITY ¥3d SHYINILSYH 1TV NILHOIL ANV NISOO1

7

2
\<///

_

-l

‘S310N




9/07/12

PARTS LIST
8" R:RJ CYLINDER BODY, PART
RDP 577#, MAWP 635# REF

ITEM PART NUMBER QTY DESCRIPTION

1 D-3584 0 CYLINDER, 8R:RJ:ET, 635

2 C-0336 0 CRANK END HEAD, 8R:RJ

3 A-0586 1 STEEL GASKET, 08.813 OD

4 FC0100HM 12 HEX HEAD CAPSCREW, 5/8-1

5 B-3515 1 GASKET, ROUND, 16 OD X 1
HOLES

6 FCO120HS 12 12-POINT CAPSCREW, 5/8-1

8 FWO0550ID 1 STAT-O-SEAL, VT, 75 DURO

9 A-0830 1 MALE CONNECTOR, STL, 1/4

10 A-0815 1 MALE ELBOW, STL, 1/4 TUB

11 A-0811 1 HEX REDUCING BUSHING, 1/

(FEMALE), STL
12 PT0200CB  48." TUBING, SS, 1/4 OD X .03

13 A-18496 1 CHECK VALVE, DOUBLE BALL
1/8 NPT OUTLET,
16 A-0465 1 DATA PLATE, CYLINDER SPE

17 FRO571CC 12 DRIVE SCREW, TYPE U, SS,

18 PP0810GB 6 PIPE PLUG, HEX HEAD, 1/2

19 A-0640-A 2 INFORMATION PLATE, SUCTI
20 A-0640-B 2 INFORMATION PLATE, DISCH
23 A-0158 1 LUBE FITTING, 3/4-10 X 3

33 A-3989 1 STREET ELBOW, 45i;%, 1/8
100 HD-3857 1 CYLINDER HYDROTEST SET,

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S

NO. G-20682
DRAWING A-18772

MAWP

X 08.500 ID X .060, HEAD
1X2-1/2,G9
2-57/65 1D X 1/64, 16

1X4,G8

METER, 3/4 ID

TUBE X 1/8 NPT

E X 1/8 NPT

4 NPT (MALE) X 1/8 NPT

5 WALL

, SS, 1/4 TUBE INLET X

CIFICATION, 3-1/2 X 2-1/4
#6 X 1/4

NPT, STL

ON

ARGE

NPT, STL
8R:RJ, 635 MAWP

PARE PARTS. ***



¥ _ ¢ L
@@ O@ < NN, se/vl/ O G| w0 A g 40 Lvd NI 35N 40 35070510 01 114 301 NVRS JON v0/N NOLLI¥0S30 =
S anna] SOV HO| €GBG | O ] 8 gieravbosas ol o oo i 00 v ow 8 300 00
0S50Sy OIHO ‘NONY3IA LNNOW S¢S0l 1
avoy MOVr»ovla se %
NOILVHOdd0D THIYV
v
"ATGNISSY SIHL ¥04 Q3MINDIY SIILILNVAD
ANV SW3Ll ¥04 IS SLdVd ONIANVAWOOOY IHL OL
¥3434 "Q3¥3AYO LINN FHL OL ONINIVLYId NOILYMNIIANOD
10VX3 3HL INISIYLIY ATIMVSSIOIN LON AVA ANV AINO
$350dNd NOILVILSNTII 804 SI ONIMYYA ATEW3SSY SIHL b O ]lmﬁ
'SIOVAYUNS 13MSV OL INVOIMENT 3ZIIS—IINY NV E%A 1=
"ONITIVLSNI 340438 ONIY—0 J_OA ﬂl
WNANVA NI SINTVA 3NDYOL ANV SIYNAIO0Nd
Q3ANIWN0DTY ¥3d SYINILSV4 TV NILHOIL ¥O N3S00T l
SION
g
\%‘
J
7 ¢ z




9/07/12

PARTS LIST

SUCTION VALVE, RETAINER AND CAP PART
8-3/8" RJ:R:E:R-CE CLASS REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

SUCTION VALVE 0 FOR VALVE PART NUMBER, S

A-0141 1 STEEL GASKET, 04.320 OD

B-1397 1 VLV RET,SUC, 8-3/8RJ,RJ-

B-0457 0 VALVE CAP, 8-3/8R:R-CE:R
HP:H:H-CE:E:ET:ET HP

A-0041 1 O-RING, VT, 4.3950D X .

FC0171CDD 4 12-POINT CAPSCREW, 1/2-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-2380
DRAWING A-6056

EE COVER SHEET

X 04.125 ID X .030, VALVE
HP PRC

J:RI PRC:RJ

210, 75/85 DUROMETER
3X1-3/4X9/16, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



LS09-V  isanassy

OmOM.VO_IO,ZOZw_u>._.ZDOE
O<ON_V_O<—.V_O<A_mmm Jﬂqv
NOILLVI0J¥0) TALIY Cy)

£68G|0

NOILdI¥OS3a

AN

'SIOVAHNS LIASVO OL INVOIRMENT FZIFS—IINY NV »._an_,qA
ONITIVISNI 340438 ONI¥—-0 .__OA

TIVANVIAL NI SINTVA 3NDY0L ANV S3¥NA3004d
Q3ANINNOO3Y d3d SHANILSYH TIV NILHOIL 40 N3ISOO0T l




9/07/12

PARTS LIST

DISCHARGE VALVE, RETAINER, CAP PART
8-3/8" RJ:H:E:R:R & H-CE CLASS CYLINDERS  REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-0141 1 STEEL GASKET, 04.320 OD

B-0899 1 VLV RET,DIS, 8-3/8R:RJ:E

B-0457 0 VALVE CAP, 8-3/8R:R-CE:R
HP:H:H-CE:E:ET:ET HP

A-0041 1 O-RING, VT, 4.3950D X .

FC0171CDD 4 12-POINT CAPSCREW, 1/2-1

A-0145 2 THUMB SCREW, NYLON, 1/4-

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-1206
DRAWING A-6057

EE COVER SHEET

X 04.125 ID X .030, VALVE
T

J:RI PRC:RJ

210, 75/85 DUROMETER
3X1-3/4X9/16, G8
20 X 3/4

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ € [4 }

RN INON .| OWLHELNDE T von [nas|  wos | | ommoogm ommconowmmons sounso v sn | auvaun
COLLL-V oo OUSITZE D | gogor | 0 L \0ISHZ% ON TS
. = OLAHEON BB SUBCO O DAE0 i 80| “NOLSId FHL 40 30IS ONE YN0 FHL NO SIAO0Y9 ONIY NOLSId (2)
0S0€¥ OIHO ‘NONY3A LNNOW 108 | 1 JHL MOHS OL M3IIA NOISId 3031d INO 035NN 80 TT# IT3HS NO
avOM MOVrMov1ga 6¢ g 62181 | ¢
NOILLVIOdI 0D THIV Nt 'SNOISIAZY ON TF ITHS NO
“G# 9V14 ANY NOOTIVE Se# WALl a3aay :28® TT# I33HS NO

SONIY Y31 / SONIY NOLSId 9 (1)

| \9 o (e) (1))

7 —
- %%@
¥3L3INVIa é/r
LNO¥3ANN N
30314 N0 (D) AT ] - “
|
|
— e
) )
¥3LINVIQ
LNDY3ANN
'3031d OML ¥0 INO 38 AYAINOLSId  ~0) "ONITIVLSNI 340438 ONIY-0 110 ATLHOIN A
"LAN NOLSId NI STT0H ONINYNL SLI4 ‘(9% WALN) SMINDS L3S NIYLIY OL HONNd MOldd A
HOIHM TOOL ONINYNL 3SN - G0Y NOLSId NO HONJHM dv¥LS 3SN LON 0a
“(TYANYIN TYDINHOAL FHL MO 3Lv1d YLYA SNOILYDIHIDIAS ¥IANITAD 335) "SNOLLY¥NOIANOD INIT 3ENL ONIMOYA 04 24 13IHS OL M3 -€

"‘JONVHEVI10 NOLSId '3°0 LSNrdv OL IATYA NOILONS 3D m_>o_>_m_w_A

"LINN SIHL 40 ATAN3SSYIY "0 ATEINISSY H04 SINTVA INDHOL

HIANMAD OL ANV S3dNA300dd AIANFNNOIFY 04 TYNNVIN TYOINHOIL OL ¥343d -C
031108 SI (2# WALI) ISV ONIMOY ¥314Y SLNN ANLS 311 NILHOILTY A

"ATGNISSY ¥VINJILYYd SIHL 804 A3d4IN03Y (HOVI 40 SIILILNYND ANY)

"ONIMOV ONITTV.LSNI 340439 SONILLIA 3TdNTSSY -1 SIW3LI 404 1SI1 SLHVd ONIANVAINODJY OL d343d "'d343dH0 LINN FHL OL
ONINIV.LH3d NOLLYENOIINOD 1OVX3 FHL INISFHd3Y ATIHVSS3OAN LON
"AINO SNOLSId 3031d () OL AlddY (71# B E1# ‘Th# ‘L 1# w_\,_m_._._vA AVIN ANV ATNO S3SOddNd NOILYELSNTII H04 SI ATdNISSY NOLSId SIHL -
‘S31ON




9/07/12

PARTS LIST

08.000 RJ PISTON ASSEMBLY; 03.500 STROKE.

G-SHEETS USED: G-19848, G-19896, G-19839, G-19991,

G-19950.

ITEM PART NUMBER QTY DESCRIPTION

1
2
3
4
5
6
7
8

10
11
12
13
14
15
34
38
99

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

C-3152
A-0591
C-1177
B-1261
B-1260
FS0405CF
B-1683
FC0120HQ
PT0200CB
SC-3150
SC-3151
A-10080
FP0505CB
A-2992
A-0830
A-0884
B-1683-K

1 PIST,WB, 8RJ,2PC
3 PISTON RING, 8 R:RJ
1 PROD, 3.50STK/25.512L
1 PISTON COLLAR, 2-5/8 OD,
1 PISTON NUT, 2-5/8 OD, JG
2 SET SCREW, CUP POINT, 1/
1 PKG,1.5,1440,BTR,PU
4 12-POINT CAPSCREW, 5/8-1
18." TUBING, SS, 1/4 OD X .03
0 PISTWB,8 RJ,CE/PC
0 PISTWB,8 RJHE/PC
0 O-RING, VT, 6.265 0D X .
0 ROLLPIN, 1/8 OD X 3/8 L
1 WEAR BAND, 8 RJ,.75W
0 MALE CONNECTOR, STL, 1/4
0 STREET ELBOW, STL, 1/8 N
0 REBUILD KIT, 1.500 PISTO

PART NO. PISTON ASSY
REF DRAWING A-17703 2 SHT

G
J:RJ:HIRI-CE
J:RJ:HI.RI-HE
4-28 X 7/8

1X3-1/2,G8
5 WALL

070, 75 DUROMETER
ONG

TUBE X 1/8 NPT
PT, SHORT, 90 DEGREE
N ROD PACKING

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v | g 4 |
CRIRS INON | OWZHELNEDE | vos [ s woa | v timmcoquammvuiostouamosmnsomanin | awaum ra
€021V oo OIBIZI D soger |0 I SNOSI N T TG
ATEN3SSY -
. NMVS0 FM\.—O@F F 0L AYV1314d0¥d 3dV NIFYIHL SINIINOD ANV LNINNJO0A SIHL Nxm&vm\u_‘c ZO.—m_& MI.—. H_O m_ﬁ__w DZM V_Z§U m—l:. Zo wm>OON_O OZ_N_ ZO.Fw_l ANV @
0S0c OIHO NONY3IA LNNOWN 3HL MOHS OL M3IA NOSId 3031d INO 03SHIAIY :¥a® 1# I33HS NO
avod MovrMovid s¢ % 62181 | 2
NOILLVIOdJdOD THIAV aEs "SNOISIAZY ON Z# ISIHS NO @
“G# 9V14 ANY NOOTIVE Se# WALl a3aay :28® TT# I33HS NO
(TFTT Y YT
T Liil
. Vo
(318v2I1ddY NIHMW)
NI 1009
NIVYQ / LN3A

38N7T ONIMOVd

|
|
|
|
|
|
|
|
|
|
|
|
|
(318v0ddY NIHW) |
39:Nd ONIXOVd |
|

|

_

|

|

_

|

|

_

|

_

_

|

|

(319v2I1ddY NIHMW)
1n01009

\ |

(319v0I1ddY NIHMW)
394Nd ONINOYd




8 _ L | 9 | S | ¥ _ ¢ 4 I L
m m @ —\ _ m _ INON ] v (@] s e NoudosIo mu_.mﬁz We/in NOlLIAISI0 A
a0 v6/61/% ‘8q T3 SREHD ST SHON i 3 SISO GCLS|0[2G801] 9 I35 VY JTTGN00] - 55013 ajufs (w11 ot 200 o |S)|
£891-4 N DN NOILYINGYL 33S DM 04 N 40 VG N 35N 30 Egh_ﬁg #s%ﬂ.... ¢GGG 1| | w/a/w '8/1-9 X 02-¥/\ QNLS 3L ‘395002004 @
v .VG\WO\.V .I.O S300 109 “RINLVINYN OL LHOIY FHL S0 NOWYIOSHOO TAWY HW VI NIGNON LV 'CL N3GANN 311 *ISIT IV ININOJNOD NI
£891-809% wa am i oo o1 A B M Sheis o o aey | 9769 | €
ol ] - SONIY 419, 40 NOILVINIIYO 1034409
JISd Opyl OL VA | 0gocy OIHO ‘NON¥IA LNNOW SLe0l| € 004 NO QWIS NIHA
o 394Nd ‘008 T/1-1 avod YOvryiovia s¢ g /5901] ¥ NI O3 o337 ANOHL Jynssaud
—|_‘ONIXOV 0¥ NOISIdg NOLLVIOdYOD THIIV o 7w o [09901 G SYH ONY MoV STV INY HOV3
40 3AIS 43¥3LLIT
Glc)]
JIIAES 394nd
] 404 GUANAL HLIM (SHwIL) 39NVT4 40 3AIS YIONITAD
INTd "DIAYIS FIUNA—-NON ¥O4 SLAWIL HLIM (SHwIL)
JONVS 40 JAIS IAVYS 9NTd “INIA ¥O 398Nd ¥O4 LdN 8/1 A_ 6LCL-4 ANV
0/b0-8 V-$620-8 Y-Z670-
] ‘NOLSId 4OSSIYdN0D JI¥4 OL SONIY NO SHILIFT MIYWHILYW -7 00v0 mmm,_qom_wwww:m %z_%mw_m m,_.ﬁ
'X08 ONI44NLS OINI Q31708 SI 3SVI d3L4Y NALHOILFY dnsiva
"SLANXJ0T 38 LS (21 WaL) SIN anis 3L <1 Y3HL390L 031100
NI 34V SONIY OML 1SHld
SION INJONVL 1Ing
9 0¥ NO QITIVISNI NIHM
Sdvd N3 JAVH SONIY
INFONYL LING ANV Idvy
| EUSREUNY EL(SRE[ITNE G NOLAND Yo
JA00Y9 d330 ¢¢/1 X
@, DIGDIOCIPIOIMIOINDIC m\@\@\@\@ 30 9L/1 X 00 .9
a V_. * IN3A 404 1dN
AT 8/L X0 8/L-99NM-0 ] D o GLLg
I1SS| 1dN g/1 9n1d 3did 205 osgodd [ L] Sl @ <aom_@
W 1395V 7] . + \
IS [91/5-9X0z—b/L_GNIS 31| 390000003| ¢ | ¢l |6 yiq __ h\\\\
US| 0c-b/1 LN QNIS 3| VoOsvON3| ¢ | 2t via (A9 .
T3d | d. 9DVAEY JNSS3d ] I A um_w_m | e6vL m?ﬁL —— _ INd _ZIN3A 40 39 Vid M_o
5[ _P7EL| I8, 9Ny T3S TN sev v v | oo | goge JA00SL . 651
L Y, 9NIY YIS 319n0a y8br-v 1 6 —ﬁ ¢ o
i1 WS, T35 934 WV 1 | g w _ 1 _
R SIE o aNd WOV 1| L " y _ 98 8/L-v NO
7 v a0 T 1 | 9 L - umwummww_d
— A9 Zvr dno NIvid 0avv—v| ¢ | S —| e STl .
V1T NI Al 1L 9| B f NN 9L-8/¢
R 956 _JONV V] L | ¢t arl Em .
E] v 1 | ¢ 0er HL e h , 8 8/L-v
J K dN)_g3dik 10 STV 1L [ o Gll NQ "001 S310H S
SIENON -1y oLl (v) via 9L/1L
e NOILdI¥IS3a Nvno| waw 4 gl ¥
Lavd e 9 s! it “38M 404 LdN 8/L
1SN _Lavd_ININOJWOD L

8 I



<<

14
BLEO—Y

INON

31V0S

ON 1¥vd @@\‘V\O—« Qm *03M03IHD

ON 'Sy

66/L2/6 9

66//]0
896vl |

(34N90dd

CIVIY3LYN

Y/ 1N NOILAI¥9S30 A
“ININND0A NI GINIVINOD NOILYNOAN] ] . .
FI0HM NI 40 Ldvd NI 3SN 0 35070510 OL LHOIY IHL LNv§9 LON| L0/€1/2l SQUVANYLS INJJ3NI OL d3Lvadn ~.089 IAVA NOILOMS, @
300 1N8 “JUNLOVANNYA OL LHOM 3HL SIAID NOILYHO4Y0D T3y | 1% SYM ., 340/080 ‘INTWA NOILONS, F1LIL ‘Y0018 F1LL NI (¥-v)
A8 SW¥IL 03OV ONV INISNOD NILLMM A8 ATNO NOILVHOHO0D
T3V OL ANVIIINAONd FHY NIFNIHL SINILNOD NV ININNI0Q SIHL

@mmo\omo “INIVA NOILONS

EERINIE

(6# W3L) NId 13MOQ ONY “(C# W3L) anis

YIINIO ‘QY¥N9 IAIWA 4O SISISNOD (Z#f W3L) AIBWISSY Quvn9 IATYA

‘(/# W3L) SNId T08IdS
ANV 1¥3S IATYA 40 SISISNOD (L# W3AL) AIGW3SSy 1vaS IATVA

¢5—d3 d3d TIVISNI

(8# W3L) SINIVA INDHOL 04 VNNV 33S

530N



9/07/12

PARTS LIST
0.8310=A PART NO. B-4928-U
0.6570=B REF DRAWING A-9278
4.3530=C
0.0710=LFT

ITEM PART NUMBER QTY DESCRIPTION

1 A-14436 1 SUC VLV SEAT, 98CRE

2 A-15177-A 1 SUCTION VALVE GUARD ASSE MBLY, 98CRE

3 A-1360 1 CNTR STUD,1/2-20X2.913 S TL

4 A-14466 1 VALVE PLATE, 98CRE, .156 THICK, NYX

5 A-14437 1 GUIDE RING,98CRE,.226 TH K

6 A-8898 12 SPRING (.197 OD X .413 F REE LENGTH) BLUE, .024
WIRE DIAMETER

7 A-1023 2 SPIROL PIN,.091D X .433L

8 A-1368 1 LOCKNUT, DRAKE 1/2-20

9 A-1442 1 DOWEL PIN,.118D X .241L

99 KB-4928-U 0 KIT,VLV, 98CRE,NYX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



N~

4
6/06-Y . . INON__ =

s 66/7/01 Q3 4075077

vl 66/12/6 9 w3007

N[O

“ININNO0A NI A3NIVINOD NOILYNIOANI
FT10HM NI 0 L1dvd NI 3SN 40 3S0T0SId OL LHOM 3HL INVYO 1ON
S300 1NG “JWNLIVANNYA OL LHOIY 3HL SIAID NOILYHOYO0D 13I¥Y
A8 SWY3L 03349V ANV INISNOD NILLIIM A8 ATINO  "NOILVY0dd0D
318V 01 AYV1314d0dd 34V NIFY3IHL SINIINOD ANV IN3WNO0d SIHL

(034n004d i

<<

342/040 “INIWA 39YYHOSIC

©

(6# W3L) NId 13MOQ ANV (Z# WAL NId T0d1dS ‘(¢ WaL) anls

31¥0/LINI NOILdI¥0S30 A3y

<0/10/9 @
M Y SYM v80 '3 SvM ¥00

Lo/sL/z 040 ‘INVA JONVHOSIA, @
5% SVM ,340/040 ‘IAIVA JOUVHOSIO, 0018 FLL NI (v-V)

YIINIO “Lv3S IATWA 40 SLSISNOD (L# W3L) A18N3SSY Lv3S IATVA '
7643 ¥3d TIVISNI 7
(84 WAL) SINTWA INDYOL ¥O4 TWANYW 335 il

'SIION

vid 9




9/07/12

PARTS LIST
0.7560=A PART NO. B-4929-BB
0.3930=B REF DRAWING A-9279
4.3280=C
0.0470=LFT

ITEM PART NUMBER QTY DESCRIPTION
1 A-14439-A 1 DIS VLV SEAT ASSY, 98CRE

2 A-14440-C 1 DISCHARGE VALVE GUARD AS SEMBLY, 98CRE

3 A-2654 1 CNTR STUD,1/2-20

4 A-14529 1 VALVE PLATE, 98CRE, .156 THICK, MTX

5 A-11963 1 GUIDE RING,117CRO,.205 T HK

6 A-8908 15 SPRING (.197 OD X .413 F REE LENGTH) RED, .022
WIRE DIAMETER

7 A-1023 2 SPIROL PIN,.091D X .433L

8 A-1368 1 LOCKNUT, DRAKE 1/2-20

9 A-1442 1 DOWEL PIN,.118D X .241L

99 KB-4929-BB 0 KIT,VLV, 98CRE,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ € 14 | l

HOS _ INON | BOBCPOHYD | wos || s | v bemmseouemiosiotmon sommpoansn auoun ras
86498V o G oy o G SENOWLS NG OLALVG4 WG o G300 €0 17F
- OL AYV1314d0dd 34V NIZYIHL SINILNOO ANV LNIWNOOA SIHL % 0—4% ,@% wm._.oz DMDD< Mm|m<© Fg —>_m._._ DMDD< NM@ 4._m__ ﬂ =<__ ws__o

0S0€ OIHO ‘NONY3IA LNNOW 1008 | 1 QINOWIY 78280 '10 WO¥4 S1# WALI 43L¥D0T13Y 6 Ov14 43AQY. @
avod MOvr»ovd ¢ g L6201 | T aozooge | @ TOWONI 2R L1 014 6# SNAL 01¥O0BY 'V Iv130 B 26
ZOHrﬁé O&MOO \Hmﬁm< 1a /2 SWAL 43aaY ¥0® "318VL AIAOWIY #0® 7O WONA L2# B 9tk
Geool | € SW3LI 33120713y "8-9 MEIA A30AY :¥8®@ "3903 A0S 0L NMYIaFY

'3191SSOd SY OV1 V1¥a ¥3ANITAD 01 3S010
SV 9VL JONVHYIT0 a3xXI4 d3aav LNNOW F18vIINddY mmmIEA @

"A19IN3SSY dVINJILYYd HNOA ¥O4

@34IN03Y (HOV3 40 SALLILNYNO ANV) SW3LI ¥04 LSITSLHvd 3HL OL ¥343Y

‘0343040 LINN FHL OL ONINIV.LY3d SWALI LOVX3 FHL INISFAdFY ATIVSSIOAN

LON AVIN ANV ATNO 3SOdudNd NOILYHLSNTT HO4 SI ONIMYHA ATINISSY SIHL

g-d M3IA

©

‘@31v3S ATIN4 SIFT1ANVH ¥3AVYOTINA TILNA LNN Zm_._._._o_._.A O

"‘SW3LI 3STHL H04 S34NA300d TVID3dS HO4 TIVNANYIN

0L @

TvOINHOAL OL ¥3434 SNOILYOINddY 38NT-NON ¥04 ‘NOILNVO A
©

@@ @@

"LHOIL 39 LSNA LI4 W3LS OL 3TANVH "'SININOdNOD
40 AT19N3SSY IHL LV 3NINY313d 38 TTIM Li4 ¥3dV1 40 moz<._.n_m_oo<A_

‘NMOQ @31NIOd 38 01 3anL ._.zm>A

"ONIMGNISSY 340439 SAVIYHL W3LS OL INVYOIHENT 3ZI3S-IINV NV >._n_n_<A_

'S30V4HNS 13MSYO OL INVOIHENT 3ZIFS-ILNV NV AlddY A

“IVANYIA NI SINTVYA INDHOL ANV

SFINA3O0Ud A3ANIWNOITY ¥3d SHANILSYH T1V NILHOIL HO NISOO1

€

"ONITTYLSNI 340439 ONIY-O .__OA_

"ONITTVLSNI 340439 ONIY ANY 3404 110 >._._._._®_._A_

@

(= o]
N
o)
©
<

@@ @@ @9@9@3 @@e@ 8 )o@ () (8) () e

S310N

v _

€




9/07/12 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: U94326 & 28
PART: G-11330 DESCRIPTION: VVCP, 8 R:RJ
8" JGR:RJ:RJ-HP:ET UNLOADER ASSEMBLY, PART
STAINLESS STEEL TUBING AND FITTINGS. REF

ITEM PART NUMBER QTY DESCRIPTION

1 C-0405 1 UNL.HEAD,8 RU

2 D-2949 1 ADAPTER, HEAD END UNLOAD
3 B-0575 0 UNL PIST, 8-3/8R

4 C-3712 0 UNL.STEM,8-3/8,9-3/4RU C

5 A-0687 1 O-RING, VT, 7.8950D X.

6 A-0586 1 STEEL GASKET, 08.813 OD

7 A-0688 1 UNLOADER PISTON RING, 6-

8 C-0369 1 UNLOADER LOCKING HANDLE,
9 B-0523 1 UNLOADER PACKING RETAINE

15-3/4R:RJ:ET

10 A-0643 1 BACK-UP RING, PACKING
11 A-0629 1 COMPRESSION SPRING, UNLO
12 A-0639 1 V PACKING, UNLOADER

13 FCO120HR 12 12-POINT CAPSCREW, 5/8-1

14 A-2389 0 SELF-LOCK NUT, ESNA, THI
15 FCO110DF 4 SOCKET HEAD CAPSCREW, 5/
16 FCO110EH 2 SOCKET HEAD CAPSCREW, 3/
17 A-0500 1 GREASE FITTING CAP, PLAS
18 A-0938 1 MALE CONNECTOR, SS, 1/4
19 PZ0230BA 1 STRAIGHT GREASE FITTING,
20 A-0641 1 BELLOWS, THREAD PROTECTO

21 A-0642 1 BACK-UP RING, BELLOWS

C/N: 001 RHCOVPO02

‘RI-HPET

NO. G-11330
DRAWING A-8598

ER, 8-3/8R

L.TP/H

210, 75/85 DUROMETER
X 08.500 ID X .060, HEAD
1/2 OD

2"-8 THREAD

R, 6 THROUGH

ADER

1X3-3/4,G8

N, 1-3/8-12
16-18 X 7/8, G8
8-16 X 1-1/4, G8
TIC

TUBE X 1/4 NPT
1/4-18

R, UNLOADER






9/07/12

22

23

24

25

26

27

28

32

FC0134CC

PT0201CD

C-0982

A-0256

A-0755

FRO571CC

AC-3713

A-12927

SALES ORDER COVER SHEET
3 BUTTON HEAD CAPSCREW, 1/
5." TUBING, 316 SS, 1/4 OD X
0 UNLOADER HANDLE, 3 PRONG
1 MACHINE SCREW PLUG, PLAS
1 DATA PLATE, UNLOADER HEA
4 DRIVE SCREW, TYPE U, SS,
1 UNL PIST ASSY, 8-3/8R:RJ

1 DATA PLATE, UNLOADER ADA

4-20 X 1/2, 316SS

.065 WALL

TIC, 1/2-13

D SPECIFICATION
#6 X 1/4

‘H:E

PTER SPECIFICATION






VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET
8-3/8RJ Class Cylinder

Stroke: 3.50 in 89 mm
Bore: 8.000 in 203 mm
MAWP: 635 psig 43.8 bar(g) 4378 kPa(g) 44.6 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 800 55.2 barg 5516 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 6.5 in 165 mm
Stem thread lead (pitch): 0.125in 3 mm
Total travel: 3.3in 8.3cm
Number of turns from closed to fully open: 26

A distance - see diagram

- closed: 4-1/2 in 11.4 cm

- open: 7-3/4 in 19.7 cm
Minimum added fixed clearance: 21in3 34.1cm3
Additional added clearance when fully open: 108 in3 1770 cm3
Total added clearance when fully open: 110.1 in3 1803.8 cm3
Clearance volume change per turn: 4.2 in3 68.1 cm3
Clearance volume change per change in travel: 33.2 in3/in 214.4 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 1.2%
Additional added clearance when fully open: 61.4%
Total added clearance when fully open: 62.6%
Head end clearance change per turn: 2.4%
Head end clearance change per change in travel: 18.9% /in 7.4% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 23.0%

Total head end clearance when fully open: 84.4%

PLEASE NOTE: It is important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 07Sep201






Estimated Gas Rod Load and Pressure Limits for 3.5 inch stroke at 1800 RPM

700
630
560

=k}
=
&
= 49
[T
Q

=

=

B 420

-

=}
=
7]
= 350
=k}
[
=]
8
2 280
(=
Q
=
[
(1=}

5 210

2

=
140

70
0,0)

Cylinder Class: 8-3/8RJ

Bore, inches: 8.000
Cylinder Serial Number: C-137499 & 501

Relief Valve Setting (MAWP)|= 635 psig
(197,577) Rated Discharge Pressure (RDP) = 577 psig
/ / (272,577)
4/:://///’
,v//
/|
(0,409)
(0,390)
w1 {Specific Gravity = 065 }
= [Specific Gravity = 1.5
Allowable Rod Loads - JGJ
Compression, Ib: 23,000
Tension, Ib: 21,000
Total, Ib: 42,000
These application limts must also|be checked (see Ariel Performance program):
- Maximum allowable discharge temperature (MUST be less then 350 degree F.)
- Minimum allowable volumetric efficiency
- Crosshead pin load reversals

70

140 210 280

350 420

490

Suction Pressure, psig at cylinder flange

560

630 700

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 07Sep2012






9/07/12 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: C137502
PART: 6-3/8RJ CLASS DESCRIPTION: 6-3/8" RJ CYLIN
PART NUMBER QTY DESCRIPTION
G-19970 1 CYLINDER ASSEMBLY, 6 R:RJ,
G-1028 4 SUC VLV ASSY, 6-3/8E,RHRJ-CE
G-0621 4 DIS VLV ASSY6-3/8RHERJ,RHRJ-CE
PISTON ASSY 1 PISTON ASSY 06.000 RJ
B-4547-U 4 SUC VLV, 70CRE,NYX
B-5079-DD 4 DIS VLV, 70CRE,MTX

C/N: 001 RHCOVPO02

DER CLASS
DRAWING NO.
STD, 1270 MAWP A-18727
D-0420
D-0421
A-17703 2 SHT
A-9278

A-9279



4 | € [4 }
J/LINI NOILdI¥OS3

1 40} 1HS IN3NN0A NI G3NIVANOO NOLLYAOSNI JTOHM NI H0 Livd NI 3sn
INON ., HigelLh _DJW_XQDWIQ o3 N3 N3 "3 | 4035010510 0L 1HOM IHL INVIO 10N 5300 108 RNLOVAN | 70

N N N w F |< oNoma IR cczl 0 OL 1HOM 3HL SIAID NOLLYHOQHO0D T34Y A8 SHIL

Q3349Y ONY INISNOD NILLII A8 ATNO "NOLLYHOCRIOD T3y

AT8N3SSY L 22 0L AYV1314d0¥d 3uV NISSIHL SINILNOD ANV INIWNOOA SIHL

ooy . CERED
NOILYIOJdIO0 TALIY

"ATINISSY ¥VINJILYVd SIHL ¥04 A3¥IND3Y (HOV3 40 S3ILILNYNO

ANV) SIW3LI'¥04 LSITSL4Vd ONIANVAWOJJV OL ¥3434 "d3493A¥0 LINNFHL OL

ONINIVLH3d NOILYENOIANOD LOVX IHL INISTHdTH ATNHVYSSIOIN LON AVIN ANV
AINO S3SOddNd NOILYHLSN T 404 SI ONIMYHEA AT9INISSY H3ANITAD SIHL -G

‘378V0ITddY F43IHM STFOVSSYd HOLVIIANI ON1d OL d3sn A
'NOISYHAY LNIAFHd OL ONITTVLSNI 340439 STv3S-0-LVLS 40 S30v4 110 A
'SIOVHANS LINSYO 40 S3AIS HLOF OL LNVIIHENT IZIFS-ILNY NV ATddV A_

“IYNNVIA NI STNTVA 3N0YOL ANV
S3AINAIO0Ud AIANIFNNOIFY H3d SHINILSYH 1TV NILHOIL ANV NISOO1 -l




9/07/12

PARTS LIST
6" JGR:RJ STD CYLINDER BODY PART
RDP 1155#, MAWP 1270# REF

ITEM PART NUMBER QTY DESCRIPTION

1 D-1783 0 CYLINDER, 6R:RJ, 1270 MA
2 C-0343 0 CRANK END HEAD, 6R-CE
3 A-0604 1 STEEL GASKET, 06.813 OD

4 FC010010 10 HEX HEAD CAPSCREW, 3/4-1

5 B-3515 1 GASKET, ROUND, 16 OD X 1
HOLES

6 FCO120HS 12 12-POINT CAPSCREW, 5/8-1
8 FWO0550ID 1 STAT-O-SEAL, VT, 75 DURO

9 A-0830 1 MALE CONNECTOR, STL, 1/4
12 PT0200CB  39." TUBING, SS, 1/4 OD X .03

13 A-18496 1 CHECK VALVE, DOUBLE BALL

1/8 NPT OUTLET,

16 A-0465 1 DATA PLATE, CYLINDER SPE
17 FRO571CC 12 DRIVE SCREW, TYPE U, SS,
18 PP0810GB 6 PIPE PLUG, HEX HEAD, 1/2
19 A-0640-A 2 INFORMATION PLATE, SUCTI
20 A-0640-B 2 INFORMATION PLATE, DISCH

21 A-0827 1 MALE CONNECTOR, STL, 1/4
23 A-2074 1 LUBE FITTING, 1/8 NPT, 3
33 A-3989 1 STREET ELBOW, 45i¢%,, 1/8

100 HD-1783 1 CYLINDER HYDROTEST SET,

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-19970
DRAWING A-18727

WP

X 06.500 ID X .060, HEAD
0X3,G9

2-57/65 1D X 1/64, 16

1X4,G8

METER, 3/4 ID

TUBE X 1/8 NPT

5 WALL

, SS, 1/4 TUBE INLET X

CIFICATION, 3-1/2 X 2-1/4
#6 X 1/4

NPT, STL

ON

ARGE

TUBE X 1/4 NPT

/4-10 X 4

NPT, STL

6R:RJ, 1270 MAWP

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



02b-a

|ON 9MQ ASSY

I-0¢9-9

029-9

ONITIVLSNI 340438 9NIY-0 110 FLON—

_w._",___-
A

Tify?
SN\P4

T

TIVANVIN NI S3NTVA 3NDYOL ANV S3¥NA3208d GIANIWWO0I3Y ¥3d S1108 11V NILHOIL 4O NISO0T . JiON




9/07/12

PARTS LIST

SUCTION VALVE RETAINER AND CAP PART
6-3/8" JGR, JGH, JGE & RJ CLASS REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

SUCTION VALVE 0 FOR VALVE PART NUMBER, S

A-0603 1 STEEL GASKET, 03.220 OD

B-0884 1 VLV RET,SUC, 6-3/8R:H:E:

B-0462 0 VALVE CAP, 6-3/8R:R-CE:R
PRC:RJ-CE:H:H-CE:E:ET:ET

A-0038 1 O-RING, VT, 3.270 0D X .

FCO0171EGG 3 12-POINT CAPSCREW, 5/8-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-1028
DRAWING D-0420

EE COVER SHEET
X 03.024 1D X .030, VALVE
RJEET

JRJ
HP

210, 75/85 DUROMETER
1X2-1/2 X 3/4, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



I2t-a

ON 9MQ ASSV

ONITIVLSNI 340438 ONIY-O 110 '3LON

-

1-1¢9-9
1£9-9

IVANYING NE S3NTVA 3NDA0L OGNV S3ANA3204d Q3ANIWWOI3Y ¥3d S1708 17V N3ILHOIL ¥O NISO0T ‘310N




9/07/12

PARTS LIST

DISCHARGE VALVE, RETAINER AND CAP PART
6-3/8"JGR,JGRJ,JGH,JGE CLASS CYLINDER REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-0603 1 STEEL GASKET, 03.220 OD
B-0460 1 VLV RET,DIS, 6-3/8R:H:E:
B-0462 0 VALVE CAP, 6-3/8R:R-CE:R
PRC:RJ-CE:H:H-CE:E:ET:ET
A-0038 1 O-RING, VT, 3.270 0D X .

FCO171EGG 3 12-POINT CAPSCREW, 5/8-1
A-0145 2 THUMB SCREW, NYLON, 1/4-

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0621
DRAWING D-0421

EE COVER SHEET
X 03.024 1D X .030, VALVE
RJEET

JRJ
HP

210, 75/85 DUROMETER
1X2-1/2 X 3/4, G8
20 X 3/4

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ € [4 }

RN INON .| OWLHELNDE T von [nas|  wos | | ommoogm ommconowmmons sounso v sn | auvaun
COLLL-V oo OUSITZE D | gogor | 0 L \0ISHZ% ON TS
. = OLAHEON BB SUBCO O DAE0 i 80| “NOLSId FHL 40 30IS ONE YN0 FHL NO SIAO0Y9 ONIY NOLSId (2)
0S0€¥ OIHO ‘NONY3A LNNOW 108 | 1 JHL MOHS OL M3IIA NOISId 3031d INO 035NN 80 TT# IT3HS NO
avOM MOVrMov1ga 6¢ g 62181 | ¢
NOILLVIOdI 0D THIV Nt 'SNOISIAZY ON TF ITHS NO
“G# 9V14 ANY NOOTIVE Se# WALl a3aay :28® TT# I33HS NO

SONIY Y31 / SONIY NOLSId 9 (1)

| \9 o (e) (1))

7 —
- %%@
¥3L3INVIa é/r
LNO¥3ANN N
30314 N0 (D) AT ] - “
|
|
— e
) )
¥3LINVIQ
LNDY3ANN
'3031d OML ¥0 INO 38 AYAINOLSId  ~0) "ONITIVLSNI 340438 ONIY-0 110 ATLHOIN A
"LAN NOLSId NI STT0H ONINYNL SLI4 ‘(9% WALN) SMINDS L3S NIYLIY OL HONNd MOldd A
HOIHM TOOL ONINYNL 3SN - G0Y NOLSId NO HONJHM dv¥LS 3SN LON 0a
“(TYANYIN TYDINHOAL FHL MO 3Lv1d YLYA SNOILYDIHIDIAS ¥IANITAD 335) "SNOLLY¥NOIANOD INIT 3ENL ONIMOYA 04 24 13IHS OL M3 -€

"‘JONVHEVI10 NOLSId '3°0 LSNrdv OL IATYA NOILONS 3D m_>o_>_m_w_A

"LINN SIHL 40 ATAN3SSYIY "0 ATEINISSY H04 SINTVA INDHOL

HIANMAD OL ANV S3dNA300dd AIANFNNOIFY 04 TYNNVIN TYOINHOIL OL ¥343d -C
031108 SI (2# WALI) ISV ONIMOY ¥314Y SLNN ANLS 311 NILHOILTY A

"ATGNISSY ¥VINJILYYd SIHL 804 A3d4IN03Y (HOVI 40 SIILILNYND ANY)

"ONIMOV ONITTV.LSNI 340439 SONILLIA 3TdNTSSY -1 SIW3LI 404 1SI1 SLHVd ONIANVAINODJY OL d343d "'d343dH0 LINN FHL OL
ONINIV.LH3d NOLLYENOIINOD 1OVX3 FHL INISFHd3Y ATIHVSS3OAN LON
"AINO SNOLSId 3031d () OL AlddY (71# B E1# ‘Th# ‘L 1# w_\,_m_._._vA AVIN ANV ATNO S3SOddNd NOILYELSNTII H04 SI ATdNISSY NOLSId SIHL -
‘S31ON




9/07/12

PARTS LIST

06.000 RJ PISTON ASSEMBLY; 03.500 STROKE.

G-SHEETS USED: G-19823, G-19896, G-19839, G-19991,

G-19948.

ITEM PART NUMBER QTY DESCRIPTION

1
2
3
4
5
6
7
8

10
15
34
38
99

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

C-1196
A-0584
C-1177
B-1261
B-1260
FS0405CF
B-1683
FC0120HO
PT0200CB
A-2996
A-0830
A-0884
B-1683-K

1 PIST,WB, 6RJ
4 PISTON RING, 6R:H:RJ
1 PROD, 3.50STK/25.512L
1 PISTON COLLAR, 2-5/8 OD,
1 PISTON NUT, 2-5/8 OD, JG
2 SET SCREW, CUP POINT, 1/
1 PKG,1.5,1440,BTR,PU
4 12-POINT CAPSCREW, 5/8-1
18." TUBING, SS, 1/4 OD X .03
1 WEAR BAND, 6 RJ:RJ-CE
0 MALE CONNECTOR, STL, 1/4
0 STREET ELBOW, STL, 1/8 N
0 REBUILD KIT, 1.500 PISTO

PART NO. PISTON ASSY
REF DRAWING A-17703 2 SHT

G
J:RJ:HIRI-CE
J:RJ:HI.RI-HE
4-28 X 7/8

1X3,G8

5 WALL

,I5W

TUBE X 1/8 NPT

PT, SHORT, 90 DEGREE
N ROD PACKING

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v | g 4 |
CRIRS INON | OWZHELNEDE | vos [ s woa | v timmcoquammvuiostouamosmnsomanin | awaum ra
€021V oo OIBIZI D soger |0 I SNOSI N T TG
ATEN3SSY -
. NMVS0 FM\.—O@F F 0L AYV1314d0¥d 3dV NIFYIHL SINIINOD ANV LNINNJO0A SIHL Nxm&vm\u_‘c ZO.—m_& MI.—. H_O m_ﬁ__w DZM V_Z§U m—l:. Zo wm>OON_O OZ_N_ ZO.Fw_l ANV @
0S0c OIHO NONY3IA LNNOWN 3HL MOHS OL M3IA NOSId 3031d INO 03SHIAIY :¥a® 1# I33HS NO
avod MovrMovid s¢ % 62181 | 2
NOILLVIOdJdOD THIAV aEs "SNOISIAZY ON Z# ISIHS NO @
“G# 9V14 ANY NOOTIVE Se# WALl a3aay :28® TT# I33HS NO
(TFTT Y YT
T Liil
. Vo
(318v2I1ddY NIHMW)
NI 1009
NIVYQ / LN3A

38N7T ONIMOVd

|
|
|
|
|
|
|
|
|
|
|
|
|
(318v0ddY NIHW) |
39:Nd ONIXOVd |
|

|

_

|

|

_

|

|

_

|

_

_

|

|

(319v2I1ddY NIHMW)
1n01009

\ |

(319v0I1ddY NIHMW)
394Nd ONINOYd




8 _ L | 9 | S | ¥ _ ¢ 4 I L
m m @ —\ _ m _ INON ] v (@] s e NoudosIo mu_.mﬁz We/in NOlLIAISI0 A
a0 v6/61/% ‘8q T3 SREHD ST SHON i 3 SISO GCLS|0[2G801] 9 I35 VY JTTGN00] - 55013 ajufs (w11 ot 200 o |S)|
£891-4 N DN NOILYINGYL 33S DM 04 N 40 VG N 35N 30 Egh_ﬁg #s%ﬂ.... ¢GGG 1| | w/a/w '8/1-9 X 02-¥/\ QNLS 3L ‘395002004 @
v .VG\WO\.V .I.O S300 109 “RINLVINYN OL LHOIY FHL S0 NOWYIOSHOO TAWY HW VI NIGNON LV 'CL N3GANN 311 *ISIT IV ININOJNOD NI
£891-809% wa am i oo o1 A B M Sheis o o aey | 9769 | €
ol ] - SONIY 419, 40 NOILVINIIYO 1034409
JISd Opyl OL VA | 0gocy OIHO ‘NON¥IA LNNOW SLe0l| € 004 NO QWIS NIHA
o 394Nd ‘008 T/1-1 avod YOvryiovia s¢ g /5901] ¥ NI O3 o337 ANOHL Jynssaud
—|_‘ONIXOV 0¥ NOISIdg NOLLVIOdYOD THIIV o 7w o [09901 G SYH ONY MoV STV INY HOV3
40 3AIS 43¥3LLIT
Glc)]
JIIAES 394nd
] 404 GUANAL HLIM (SHwIL) 39NVT4 40 3AIS YIONITAD
INTd "DIAYIS FIUNA—-NON ¥O4 SLAWIL HLIM (SHwIL)
JONVS 40 JAIS IAVYS 9NTd “INIA ¥O 398Nd ¥O4 LdN 8/1 A_ 6LCL-4 ANV
0/b0-8 V-$620-8 Y-Z670-
] ‘NOLSId 4OSSIYdN0D JI¥4 OL SONIY NO SHILIFT MIYWHILYW -7 00v0 mmm,_qom_wwww:m %z_%mw_m m,_.ﬁ
'X08 ONI44NLS OINI Q31708 SI 3SVI d3L4Y NALHOILFY dnsiva
"SLANXJ0T 38 LS (21 WaL) SIN anis 3L <1 Y3HL390L 031100
NI 34V SONIY OML 1SHld
SION INJONVL 1Ing
9 0¥ NO QITIVISNI NIHM
Sdvd N3 JAVH SONIY
INFONYL LING ANV Idvy
| EUSREUNY EL(SRE[ITNE G NOLAND Yo
JA00Y9 d330 ¢¢/1 X
@, DIGDIOCIPIOIMIOINDIC m\@\@\@\@ 30 9L/1 X 00 .9
a V_. * IN3A 404 1dN
AT 8/L X0 8/L-99NM-0 ] D o GLLg
I1SS| 1dN g/1 9n1d 3did 205 osgodd [ L] Sl @ <aom_@
W 1395V 7] . + \
IS [91/5-9X0z—b/L_GNIS 31| 390000003| ¢ | ¢l |6 yiq __ h\\\\
US| 0c-b/1 LN QNIS 3| VoOsvON3| ¢ | 2t via (A9 .
T3d | d. 9DVAEY JNSS3d ] I A um_w_m | e6vL m?ﬁL —— _ INd _ZIN3A 40 39 Vid M_o
5[ _P7EL| I8, 9Ny T3S TN sev v v | oo | goge JA00SL . 651
L Y, 9NIY YIS 319n0a y8br-v 1 6 —ﬁ ¢ o
i1 WS, T35 934 WV 1 | g w _ 1 _
R SIE o aNd WOV 1| L " y _ 98 8/L-v NO
7 v a0 T 1 | 9 L - umwummww_d
— A9 Zvr dno NIvid 0avv—v| ¢ | S —| e STl .
V1T NI Al 1L 9| B f NN 9L-8/¢
R 956 _JONV V] L | ¢t arl Em .
E] v 1 | ¢ 0er HL e h , 8 8/L-v
J K dN)_g3dik 10 STV 1L [ o Gll NQ "001 S310H S
SIENON -1y oLl (v) via 9L/1L
e NOILdI¥IS3a Nvno| waw 4 gl ¥
Lavd e 9 s! it “38M 404 LdN 8/L
1SN _Lavd_ININOJWOD L

8 I



<<

14
BLEO—Y

INON

31V0S

ON 1¥vd @@\‘V\O—« Qm *03M03IHD

ON 'Sy

66/L2/6 9

66//]0
896vl |

(34N90dd

CIVIY3LYN

Y/ 1N NOILAI¥9S30 A
“ININND0A NI GINIVINOD NOILYNOAN] ] . .
FI0HM NI 40 Ldvd NI 3SN 0 35070510 OL LHOIY IHL LNv§9 LON| L0/€1/2l SQUVANYLS INJJ3NI OL d3Lvadn ~.089 IAVA NOILOMS, @
300 1N8 “JUNLOVANNYA OL LHOM 3HL SIAID NOILYHO4Y0D T3y | 1% SYM ., 340/080 ‘INTWA NOILONS, F1LIL ‘Y0018 F1LL NI (¥-v)
A8 SW¥IL 03OV ONV INISNOD NILLMM A8 ATNO NOILVHOHO0D
T3V OL ANVIIINAONd FHY NIFNIHL SINILNOD NV ININNI0Q SIHL

@mmo\omo “INIVA NOILONS

EERINIE

(6# W3L) NId 13MOQ ONY “(C# W3L) anis

YIINIO ‘QY¥N9 IAIWA 4O SISISNOD (Z#f W3L) AIBWISSY Quvn9 IATYA

‘(/# W3L) SNId T08IdS
ANV 1¥3S IATYA 40 SISISNOD (L# W3AL) AIGW3SSy 1vaS IATVA

¢5—d3 d3d TIVISNI

(8# W3L) SINIVA INDHOL 04 VNNV 33S

530N



9/07/12

PARTS LIST
0.6140=A PART
0.5120=B REF
3.2480=C
0.0630=LFT

ITEM PART NUMBER QTY DESCRIPTION

1

2

A-13977 1 SUC VLV SEAT, 70CRE
A-13791-A 1 SUC VLV GUARD ASSY, 70CR
A-2669 1 CENTER STUD, 3/8-24 X 2.
A-13979 1 VALVE PLATE, 70CRE, .157
A-5835 1 GUIDE RING,70RX,.220 THK
A-8898 9 SPRING (.197 OD X .413 F
WIRE DIAMETER
A-14645 2 SPIROL PIN, .079D X .354
A-1367 1 LOCKNUT, DRAKE 3/8-24
A-16466 1 LOCK,STUD .098D

99 KB-4547-U 0 KIT,VLV, 70CRE,NYX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. B-4547-U
DRAWING A-9278

28

THICK, NYX

REE LENGTH) BLUE, .024

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



N~

4
6/06-Y . . INON__ =

s 66/7/01 Q3 4075077

vl 66/12/6 9 w3007

N[O

“ININNO0A NI A3NIVINOD NOILYNIOANI
FT10HM NI 0 L1dvd NI 3SN 40 3S0T0SId OL LHOM 3HL INVYO 1ON
S300 1NG “JWNLIVANNYA OL LHOIY 3HL SIAID NOILYHOYO0D 13I¥Y
A8 SWY3L 03349V ANV INISNOD NILLIIM A8 ATINO  "NOILVY0dd0D
318V 01 AYV1314d0dd 34V NIFY3IHL SINIINOD ANV IN3WNO0d SIHL

(034n004d i

<<

342/040 “INIWA 39YYHOSIC

©

(6# W3L) NId 13MOQ ANV (Z# WAL NId T0d1dS ‘(¢ WaL) anls

31¥0/LINI NOILdI¥0S30 A3y

<0/10/9 @
M Y SYM v80 '3 SvM ¥00

Lo/sL/z 040 ‘INVA JONVHOSIA, @
5% SVM ,340/040 ‘IAIVA JOUVHOSIO, 0018 FLL NI (v-V)

YIINIO “Lv3S IATWA 40 SLSISNOD (L# W3L) A18N3SSY Lv3S IATVA '
7643 ¥3d TIVISNI 7
(84 WAL) SINTWA INDYOL ¥O4 TWANYW 335 il

'SIION

vid 9




9/07/12

PARTS LIST
0.5980=A PART
0.3940=B REF
3.2250=C
0.0470=LFT

ITEM PART NUMBER QTY DESCRIPTION

1

2

A-13980-A 1 DIS VLV SEAT ASSY, 70CRE

A-15489-A 1 DIS VLV GUARD ASSY, 70CR
A-2676 1 CNTR STUD,3/8-24 X 2.32
A-13978 1 VALVE PLATE, 70CRE, .157
A-1735 1 GUIDE RING,70RX,.205 THK
A-8897 9 SPRING (.197 OD X .413 F
WIRE DIAMETER
A-14645 2 SPIROL PIN, .079D X .354
A-1367 1 LOCKNUT, DRAKE 3/8-24
A-16466 1 LOCK,STUD .098D

99 KB-5079-DD 0 KIT,VLV, 70CRE,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. B-5079-DD
DRAWING A-9279

THICK, MTX

REE LENGTH) WHITE, .026

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ € 14 | l

HOS _ INON | BOBCPOHYD | wos || s | v bemmseouemiosiotmon sommpoansn auoun ras
86498V o G oy o G SENOWLS NG OLALVG4 WG o G300 €0 17F
- OL AYV1314d0dd 34V NIZYIHL SINILNOO ANV LNIWNOOA SIHL % 0—4% ,@% wm._.oz DMDD< Mm|m<© Fg —>_m._._ DMDD< NM@ 4._m__ ﬂ =<__ ws__o

0S0€ OIHO ‘NONY3IA LNNOW 1008 | 1 QINOWIY 78280 '10 WO¥4 S1# WALI 43L¥D0T13Y 6 Ov14 43AQY. @
avod MOvr»ovd ¢ g L6201 | T aozooge | @ TOWONI 2R L1 014 6# SNAL 01¥O0BY 'V Iv130 B 26
ZOHrﬁé O&MOO \Hmﬁm< 1a /2 SWAL 43aaY ¥0® "318VL AIAOWIY #0® 7O WONA L2# B 9tk
Geool | € SW3LI 33120713y "8-9 MEIA A30AY :¥8®@ "3903 A0S 0L NMYIaFY

'3191SSOd SY OV1 V1¥a ¥3ANITAD 01 3S010
SV 9VL JONVHYIT0 a3xXI4 d3aav LNNOW F18vIINddY mmmIEA @

"A19IN3SSY dVINJILYYd HNOA ¥O4

@34IN03Y (HOV3 40 SALLILNYNO ANV) SW3LI ¥04 LSITSLHvd 3HL OL ¥343Y

‘0343040 LINN FHL OL ONINIV.LY3d SWALI LOVX3 FHL INISFAdFY ATIVSSIOAN

LON AVIN ANV ATNO 3SOdudNd NOILYHLSNTT HO4 SI ONIMYHA ATINISSY SIHL

g-d M3IA

©

‘@31v3S ATIN4 SIFT1ANVH ¥3AVYOTINA TILNA LNN Zm_._._._o_._.A O

"‘SW3LI 3STHL H04 S34NA300d TVID3dS HO4 TIVNANYIN

0L @

TvOINHOAL OL ¥3434 SNOILYOINddY 38NT-NON ¥04 ‘NOILNVO A
©

@@ @@

"LHOIL 39 LSNA LI4 W3LS OL 3TANVH "'SININOdNOD
40 AT19N3SSY IHL LV 3NINY313d 38 TTIM Li4 ¥3dV1 40 moz<._.n_m_oo<A_

‘NMOQ @31NIOd 38 01 3anL ._.zm>A

"ONIMGNISSY 340439 SAVIYHL W3LS OL INVYOIHENT 3ZI3S-IINV NV >._n_n_<A_

'S30V4HNS 13MSYO OL INVOIHENT 3ZIFS-ILNV NV AlddY A

“IVANYIA NI SINTVYA INDHOL ANV

SFINA3O0Ud A3ANIWNOITY ¥3d SHANILSYH T1V NILHOIL HO NISOO1

€

"ONITTYLSNI 340439 ONIY-O .__OA_

"ONITTVLSNI 340439 ONIY ANY 3404 110 >._._._._®_._A_

@

(= o]
N
o)
©
<

@@ @@ @9@9@3 @@e@ 8 )o@ () (8) () e

S310N

v _

€




9/07/12 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: U94329
PART: G-11328 DESCRIPTION: VVCP, 6 R:RJ
6" JGR:RJ:ET-HP UNLOADER ASSEMBLY, PART
STAINLESS STEEL TUBING AND FITTINGS. REF

ITEM PART NUMBER QTY DESCRIPTION

1 C-0433 1 UNL.HEAD,6 RU

2 D-0529 1 ADAPTER, HEAD END UNLOAD
3 B-0599 0 UNL PIST, 6-3/8R

4 C-3717 0 UNL.STEM,6-3/8RU CL. TAP

5 A-0724 1 O-RING, VT, 6.645 0D X.

6 A-0604 1 STEEL GASKET, 06.813 OD

7 A-0751 1 UNLOADER PISTON RING, 5

8 C-0369 1 UNLOADER LOCKING HANDLE,
9 B-0523 1 UNLOADER PACKING RETAINE

15-3/4R:RJ:ET

10 A-0643 1 BACK-UP RING, PACKING
11 A-0629 1 COMPRESSION SPRING, UNLO
12 A-0639 1 V PACKING, UNLOADER

13 FCO0120IT 10 12-POINT CAPSCREW, 3/4-1
14 A-2389 0 SELF-LOCK NUT, ESNA, THI
15 FCO110DF 4 SOCKET HEAD CAPSCREW, 5/
16 FCO110EH 2 SOCKET HEAD CAPSCREW, 3/
17 A-0500 1 GREASE FITTING CAP, PLAS

18 A-0938 1 MALE CONNECTOR, SS, 1/4

19 PZ0230BA 1 STRAIGHT GREASE FITTING,
20 A-0641 1 BELLOWS, THREAD PROTECTO

21 A-0642 1 BACK-UP RING, BELLOWS

C/N: 001 RHCOVPO02

[ET-HP

NO. G-11328
DRAWING A-8598

ER, 6-3/8R

R HNDL

210, 75/85 DUROMETER
X 06.500 ID X .060, HEAD
oD

2"-8 THREAD

R, 6 THROUGH

ADER

0X4-1/2,G8

N, 1-3/8-12
16-18 X 7/8, G8
8-16 X 1-1/4, G8
TIC

TUBE X 1/4 NPT
1/4-18

R, UNLOADER






9/07/12

22

23

24

25

26

27

28

32

FC0134CC

PT0201CD

C-0982

A-0256

A-0755

FRO571CC

AC-3718

A-12927

SALES ORDER COVER SHEET
3 BUTTON HEAD CAPSCREW, 1/
5." TUBING, 316 SS, 1/4 OD X
0 UNLOADER HANDLE, 3 PRONG
1 MACHINE SCREW PLUG, PLAS
1 DATA PLATE, UNLOADER HEA
4 DRIVE SCREW, TYPE U, SS,
1 UNL PIST ASSY, 6-3/8R:RJ

1 DATA PLATE, UNLOADER ADA

4-20 X 1/2, 316SS

.065 WALL

TIC, 1/2-13

D SPECIFICATION
#6 X 1/4

‘H:E

PTER SPECIFICATION






VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET
6-3/8RJ Class Cylinder

Stroke: 3.50 in 89 mm
Bore: 6.000 in 152 mm
MAWP: 1270 psi 87.6 bar(g) 8756 kPa(g) 89.3 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 1650 113.8 barg 11376 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 5in 127 mm
Stem thread lead (pitch): 0.125in 3 mm
Total travel: 3.3in 8.3cm
Number of turns from closed to fully open: 26

A distance - see diagram

- closed: 4-1/2 in 11.4 cm

- open: 7-3/4 in 19.7 cm
Minimum added fixed clearance: 1.3in3 20.9 cm3
Additional added clearance when fully open: 64 in3 1049 cm3
Total added clearance when fully open: 65.3 in3 1069.7 cm3
Clearance volume change per turn: 2.5in3 40.3 cm3
Clearance volume change per change in travel: 19.7 in3/in 127.0 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 1.3%
Additional added clearance when fully open: 64.7%
Total added clearance when fully open: 66.0%
Head end clearance change per turn: 2.5%
Head end clearance change per change in travel: 19.9% /in 7.8% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 19.4%

Total head end clearance when fully open: 84.1%

PLEASE NOTE: It is important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 07Sep201






Estimated Gas Rod Load and Pressure Limits for 3.5 inch stroke at 1800 RPM

1300
1170
1040

=k}
=
&
= 910
=9
Q

=

=

-

=}
=
7]
= 650
=k}
[
=]
8
2 520
(=
Q
=
™
(1=}

5 39

2

=

260
130
0,0)

Cylinder Class: 6-3/8RJ

Cylinder Serial Number: C-137502

Bore, inches: 6.000

......

Relief Valve Settin

Rated Discharge Pressure (R

=1270psig

DP) = 1155 psig

780 | (0,

These applicati

(485,1155)

on limts must also

/ (643,1155

-----ﬁSpecW

—— [Specif

c Gravity =1.5

Allowable Rod L

oads - JGJ

Compressio
Tension, Ib:
Total, Ib: 4

be checked (see Ariel Perfol

n, Ib: 23,000
21,000
2,000

rmance program):

- Maximum al
- Minimum all

- Crosshead pin load reversals

owable v

owable discharge

olumetric efficiency

temperature (MUST be less t

hen 350 degree F.)

130

260

390

520

650 780

910

Suction Pressure, psig at cylinder flange

1040

1170 1300

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 07Sep2012






9/07/12 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: C137500

PART: 3-7/8RJ CLASS DESCRIPTION: 3-7/8" JGRJ CYL

PART NUMBER QTY DESCRIPTION

G-20145 1 CYLINDER ASSEMBLY, 3-5/8R:RJ,
G-0770 2 SUC VLV ASSY,3-7/8R,RJ:R,RJ-CE
G-0771 2 DIS VLV ASSY, 3-7/8(R:RJ)-CE
PISTON ASSY 1 PISTON ASSY 03.625 RJ
B-4578-UX 2 SUC VLV, 60CRE,NYX
B-4828-CC 2 DIS VLV, 60CRE,MTX

C/N: 001 RHCOVPO02

INDER CLASS
DRAWING NO.
STD, 2200 MAWP A-18728
D-0496
D-0497
A-17703 2 SHT
A-9278

A-9279



4 _ € b
FA01 IS _ INON ., LY _ajm_éDws No3 | AR NO3 | A AAVALNI NOILJI¥0S30 AR
8CL81-V .o PRI | g5t | o
0S0€¥ OIHO ‘NONY3IA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
NOLLVIOddOD THIAV
"ATGNISSY ¥VINJILAYd SIHL ¥04 A34IND3Y (HOV3 40 STILILNYNO v
aNV) SIN3L1¥04 1SITSLHYd ONIANYANOJIY O ¥3434 "d343AHO0 LINN JHL OL
ONINIVLY3d NOILYENOIINOD LOVXT FHL LNISTHdTH ATIIVSSIOIN LON AVIN ANV
ATNO S3SOduNd NOLLYELSNTTI ¥04 SI ONIMYAA AT9NISSY J3ANITAD SIHL 4
'318V0INddV F43HM SFOVSSVd HOLVIIANI ONld OL d3sn A_
"S30V44NS 1IMSVO 40 S3AIS HLOF OL LNVOIHENT 3ZIFS-ILNY NV AlddV A B
“IVANYIAL NI S3NTVA 3NDI0L ANV
S34NA30048d A3ANINNOITY ¥3d SHANTLSYS 11V NILHOIL ANV NISOOT -l
d
9




9/07/12

PARTS LIST
3-5/8" JGR, JGRJ CYLINDER BODY PART NO. G-20145
RDP 2000#, MAWP 2200# REF DRAWING A-18728

ITEM PART NUMBER QTY DESCRIPTION

1 D-0799 0 CYLINDER, 3-5/8R:RJ, 220 0 MAWP
2 C-0396 0 CRANK END HEAD, 3-5/8R:R J
3 A-0154 1 STEEL GASKET, 04.480 OD X 04.230 ID X .060, HEAD
4 FCO120HN 10 12-POINT CAPSCREW, 5/8-1 1 X 2-3/4, G8
5 B-3515 1 GASKET, ROUND, 16 OD X 1 2-57/65 ID X 1/64, 16
HOLES
6 FCO120HS 12 12-POINT CAPSCREW, 5/8-1 1X4,G8
11 A-0811 1 HEX REDUCING BUSHING, 1/ 4 NPT (MALE) X 1/8 NPT
(FEMALE), STL
12 PT0200CB  33." TUBING, SS, 1/4 OD X .03 5 WALL
13 A-18496 1 CHECK VALVE, DOUBLE BALL , SS, 1/4 TUBE INLET X
1/8 NPT OUTLET,
16 A-0576 1 DATA PLATE, CYLINDER SPE CIFICATION, 4 X 1-1/8
17 FRO571CC 12 DRIVE SCREW, TYPE U, SS, #6 X 1/4
18 PP0810GB 1 PIPE PLUG, HEX HEAD, 1/2 NPT, STL
19 A-0640-A 2 INFORMATION PLATE, SUCTI ON
20 A-0640-B 2 INFORMATION PLATE, DISCH ARGE
24 A-0804 1 STREET ELBOW, 90i:%, 1/8 NPT, STL
100 HD-0799 1 CYLINDER HYDROTEST SET, 3-5/8R:RJ, 2200 MAWP

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



[ asva
8N 9MQ ASSYV

S3JviIUNs
4 ISV 01 ANNOIWO)D
3Z31S - 1INV NV Alddvy

ONITMIVISNI 340438 9NIY-O 1I0:3ION

S3¥NA3008d Q3AN3INWOI3IY Yid S1o8 My

S3INTVA 3NDHOL ANV
N31HOIL HO N3S001 ;310N




9/07/12

PARTS LIST
SUCTION VALVE, RETAINER AND CAP PART
3-7/8" JGR, JGRJ CLASS CYLINDER REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

SUCTION VALVE 0 FOR VALVE PART NUMBER, S

A-11121 1 STEEL GASKET, 02.750 OD
B-0549 1 VLV RET,SUC, 3-7/8R:RJ

B-0548 0 VALVE CAP, 3-7/8R:R-CE:R
A-0018 1 O-RING, VT, 2.770 OD X.
FCO171EGG 4 12-POINT CAPSCREW, 5/8-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0770
DRAWING D-0496

EE COVER SHEET
X 02.594 ID X .060, VALVE

-HE:RJ:RJ-CE:RJ-HE:H-HE
210, 75/85 DUROMETER
1X2-1/2 X 3/4, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



L6b-J

'sN 'OMA ASSY

1-142-9

144-9

INITTVISNI 3HO438 ONIH-O N0 3ION

, -// _
g%
AN

]

1 [ JT

S30V4dNS LINSYO
O1 ONNOdWOD 3Z3IS
-1INV NV Aldd¥

S3NTVA 3NDYOL ANV
S3YNA3IO0Hd A3IANIWWOI3Y YH3d  S1708 1TV NILHOIL HO N3ISOO01 310N




9/07/12

PARTS LIST

DISCHARGE VALVE, RETAINER AND CAP PART
3-7/8" JGR, JGRJ CLASS CYLINDER REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-11121 1 STEEL GASKET, 02.750 OD
B-0550 1 VLV RET,DIS, 3-7/8R:RJ

B-0548 0 VALVE CAP, 3-7/8R:R-CE:R
A-0018 1 O-RING, VT, 2.770 OD X.
FCO171EGG 4 12-POINT CAPSCREW, 5/8-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0771
DRAWING D-0497

EE COVER SHEET
X 02.594 ID X .060, VALVE

-HE:RJ:RJ-CE:RJ-HE:H-HE
210, 75/85 DUROMETER

1X2-1/2 X 3/4, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ € [4 }

RN INON .| OWLHELNDE T von [nas|  wos | | ommoogm ommconowmmons sounso v sn | auvaun
COLLL-V oo OUSITZE D | gogor | 0 L \0ISHZ% ON TS
. = OLAHEON BB SUBCO O DAE0 i 80| “NOLSId FHL 40 30IS ONE YN0 FHL NO SIAO0Y9 ONIY NOLSId (2)
0S0€¥ OIHO ‘NONY3A LNNOW 108 | 1 JHL MOHS OL M3IIA NOISId 3031d INO 035NN 80 TT# IT3HS NO
avOM MOVrMov1ga 6¢ g 62181 | ¢
NOILLVIOdI 0D THIV Nt 'SNOISIAZY ON TF ITHS NO
“G# 9V14 ANY NOOTIVE Se# WALl a3aay :28® TT# I33HS NO

SONIY Y31 / SONIY NOLSId 9 (1)

| \9 o (e) (1))

7 —
- %%@
¥3L3INVIa é/r
LNO¥3ANN N
30314 N0 (D) AT ] - “
|
|
— e
) )
¥3LINVIQ
LNDY3ANN
'3031d OML ¥0 INO 38 AYAINOLSId  ~0) "ONITIVLSNI 340438 ONIY-0 110 ATLHOIN A
"LAN NOLSId NI STT0H ONINYNL SLI4 ‘(9% WALN) SMINDS L3S NIYLIY OL HONNd MOldd A
HOIHM TOOL ONINYNL 3SN - G0Y NOLSId NO HONJHM dv¥LS 3SN LON 0a
“(TYANYIN TYDINHOAL FHL MO 3Lv1d YLYA SNOILYDIHIDIAS ¥IANITAD 335) "SNOLLY¥NOIANOD INIT 3ENL ONIMOYA 04 24 13IHS OL M3 -€

"‘JONVHEVI10 NOLSId '3°0 LSNrdv OL IATYA NOILONS 3D m_>o_>_m_w_A

"LINN SIHL 40 ATAN3SSYIY "0 ATEINISSY H04 SINTVA INDHOL

HIANMAD OL ANV S3dNA300dd AIANFNNOIFY 04 TYNNVIN TYOINHOIL OL ¥343d -C
031108 SI (2# WALI) ISV ONIMOY ¥314Y SLNN ANLS 311 NILHOILTY A

"ATGNISSY ¥VINJILYYd SIHL 804 A3d4IN03Y (HOVI 40 SIILILNYND ANY)

"ONIMOV ONITTV.LSNI 340439 SONILLIA 3TdNTSSY -1 SIW3LI 404 1SI1 SLHVd ONIANVAINODJY OL d343d "'d343dH0 LINN FHL OL
ONINIV.LH3d NOLLYENOIINOD 1OVX3 FHL INISFHd3Y ATIHVSS3OAN LON
"AINO SNOLSId 3031d () OL AlddY (71# B E1# ‘Th# ‘L 1# w_\,_m_._._vA AVIN ANV ATNO S3SOddNd NOILYELSNTII H04 SI ATdNISSY NOLSId SIHL -
‘S31ON




9/07/12

PARTS LIST

03.625 RJ PISTON ASSEMBLY; 03.500 STROKE.

G-SHEETS USED: G-19787, G-19891, G-20065, G-19991,

G-19946.

ITEM PART NUMBER QTY DESCRIPTION

1 C-1097
A-0692
C-1099
B-1261

2

3

4

5 B-1260
6 FS0405CF

7 B-1684

8 FCO0120HN
10 PT0200CB
15 A-3155

34 A-0830

38 A-0884

99 B-1683-K

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 PIST,WB, 3-5/8RJ
4 PISTON RING, 3-5/8R:RJ &
1 PROD, 3.50STK/23.515L
1 PISTON COLLAR, 2-5/8 OD,
1 PISTON NUT, 2-5/8 OD, JG
2 SET SCREW, CUP POINT, 1/
1 PKG,1.5,2600,BTR,PU
4 12-POINT CAPSCREW, 5/8-1
18." TUBING, SS, 1/4 OD X .03
1 WEAR BAND, 3-5/8RJ:RJ-CE
0 MALE CONNECTOR, STL, 1/4
0 STREET ELBOW, STL, 1/8 N
0 REBUILD KIT, 1.500 PISTO

PART NO. PISTON ASSY
REF DRAWING A-17703 2 SHT

CE/HE

G
J:RJ:HIRI-CE
J:RJ:HI.RI-HE
4-28 X 7/8

1X2-3/4,G8

5 WALL

, .750 GROOVE WIDTH
TUBE X 1/8 NPT

PT, SHORT, 90 DEGREE
N ROD PACKING

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v | g 4 |
CRIRS INON | OWZHELNEDE | vos [ s woa | v timmcoquammvuiostouamosmnsomanin | awaum ra
€021V oo OIBIZI D soger |0 I SNOSI N T TG
ATEN3SSY -
. NMVS0 FM\.—O@F F 0L AYV1314d0¥d 3dV NIFYIHL SINIINOD ANV LNINNJO0A SIHL Nxm&vm\u_‘c ZO.—m_& MI.—. H_O m_ﬁ__w DZM V_Z§U m—l:. Zo wm>OON_O OZ_N_ ZO.Fw_l ANV @
0S0c OIHO NONY3IA LNNOWN 3HL MOHS OL M3IA NOSId 3031d INO 03SHIAIY :¥a® 1# I33HS NO
avod MovrMovid s¢ % 62181 | 2
NOILLVIOdJdOD THIAV aEs "SNOISIAZY ON Z# ISIHS NO @
“G# 9V14 ANY NOOTIVE Se# WALl a3aay :28® TT# I33HS NO
(TFTT Y YT
T Liil
. Vo
(318v2I1ddY NIHMW)
NI 1009
NIVYQ / LN3A

38N7T ONIMOVd

|
|
|
|
|
|
|
|
|
|
|
|
|
(318v0ddY NIHW) |
39:Nd ONIXOVd |
|

|

_

|

|

_

|

|

_

|

_

_

|

|

(319v2I1ddY NIHMW)
1n01009

\ |

(319v0I1ddY NIHMW)
394Nd ONINOYd




g | L | 9 | S | 2 | ¢ | 4 | L
nw w @ —‘ _ m _ INON . wa || NoLdINOSIO mwmmdmz IN/IN NLS30 A3
g €5 SREHD STHD SHIN W 2 SO GZ 1S | 0 T35 oWy Idnog] w-ce91-8 R e O]
891 -9 " T N 0 BV N 30 0 gh_ﬁg#% £GCG |1 ONXOVd J131dWO9[  +891-§ s\ﬁm Cors 4 20 oron @
v NOILVINGYL 33S 300°108 “BILKVAINYA OL LHO 3HL S NOLVIOGU0D 13NV ki oui-ia) v Ao Ry
¥891-83% wa am o o e 2 oo Sacuico owe wemans e | | £79 | €
© 9ISd 009C OL 1¥%] [ocosy OIHO ‘NONHIA LNNOW Y69 ¢ SINIY 418, 40 NOILVINIIHO 1334400
o 394Nd ‘00Y Z/1-1 avod Movryovia s¢ CiEmy D w c/z0l v NOT4AL
‘ NOILLVI0dd0) THINV SIS R
—_ONIMOVd 0¥ NOLSIdawf oo ow o |09901) § ‘004 NO QITIVISNI NIHM JONVAYI1D SI0V4 ONN HOVI [
ANI 0¥3Z SYH INIY dNAOVE 40 3015 q3Y3LT
—Y M3l NOYI
8 v <\|-, A T1z70N ditid ‘301035 39Nd o® 1% :
.- . 404 SLANALN HLM (SHAIL) 39NVT4 40 3AIS YIANINAD
Ve . INTd "I0IAYIS F9UNA-NON 04 SLAWIL HLM (SHwIL)
N 1SN 34 39NV 40 30IS IV 9NTd “IN3A ¥O 3INd Y04 LN 8/L <¢] ony
_ ; L
.W % \M 'NOLSId ¥0SSI¥IWOI 3O¥4 OL SONIY NO S¥ILLIT NYVAHILYA K %Vwﬁ Tavd
y ¥3IHII0L qITTIMOT
,\ i X089 ONINLS OINI Q31108 Sl ISVD ¥3LIV NILHOILTY NIV mza_m T4V SINIY OML LSyl
) \ 4 NI SLANMOOT 38 1SN (zLf W3L) SLAN anis 3L <] o
] =0~ ! 00y NO QITIVISNI NIHM
o7 SIL0N Sd¥9 ON3 IAVH SONIY
N I INJONVL LING ONY TWIVY
_ S .- 3AIS 43ANTAI ENEE] '$350d4nd zo_:a::zg,\me N
Rk 300089 d330 78/L X
¥721-8 OV ‘90018 DODNO/G (® M 91/1 X 00 .9
‘0-¥620-4 '¥-7670-9
“ H
o $303593dNS ONIMVIQ SIHL [— A

*

N\

AT 9/1X@0 8/1-9O9N¥-0 6vCL-v] U 9l GlLL9

ISS| 1dN 870 9d 3did 005 | 3905804 | L | S1 |® 0el9 <IN
ATV 1395%9 SV T | ot

TIS]9t/5-9xaz—+/L anis 3L 493002003 ¢ | ¢i | wq

US| 0cv/U LN Qis 30| oWNI| ¢ | 2L | 3409 via via
Y33d| .d. DVIsg JNSSIed V[ Vo | NN Ll 66l i Zz

/L[ i, 9N Vs TN v v | 0| 005¢ g0 005t MO = . 6671 1

EET) LY. ONIY VIS 318n04 8ry-v l 6 T ¢ --

T SR, T35 93 Wav| 1 | g E i ; I 08 8/L-% NO

S A0 SIT a0 a3 05| | | L = i [ 307 STIOH

IS M9 77 4 10 v 1 | 9 - @) 4330 /1

A Lvv dnd Nvid 999 ¢ | S — ﬂ STl = |'\9 NN 91-6/¢
IV NI V| | v g IRANE «
A0 956 JONVTI [E:172="] I s dAL iy N B
ELLIC] N N el VA BTN ? : N 300 e
i dny Y3 10 59| 1 | Y=Y M3IA 935 m: (v) "0 9L/1L S
[~ |}
yIGNNN z 9l 2
TYYILYA NOILdINOS3a R L N e o gl Tt 3801 404 LN 8/
IS L4vd_ININOWOD 9

8 T



<<

14
BLEO—Y

INON

31V0S

ON 1¥vd @@\‘V\O—« Qm *03M03IHD

ON 'Sy

66/L2/6 9

66//]0
896vl |

(34N90dd

CIVIY3LYN

Y/ 1N NOILAI¥9S30 A
“ININND0A NI GINIVINOD NOILYNOAN] ] . .
FI0HM NI 40 Ldvd NI 3SN 0 35070510 OL LHOIY IHL LNv§9 LON| L0/€1/2l SQUVANYLS INJJ3NI OL d3Lvadn ~.089 IAVA NOILOMS, @
300 1N8 “JUNLOVANNYA OL LHOM 3HL SIAID NOILYHO4Y0D T3y | 1% SYM ., 340/080 ‘INTWA NOILONS, F1LIL ‘Y0018 F1LL NI (¥-v)
A8 SW¥IL 03OV ONV INISNOD NILLMM A8 ATNO NOILVHOHO0D
T3V OL ANVIIINAONd FHY NIFNIHL SINILNOD NV ININNI0Q SIHL

@mmo\omo “INIVA NOILONS

EERINIE

(6# W3L) NId 13MOQ ONY “(C# W3L) anis

YIINIO ‘QY¥N9 IAIWA 4O SISISNOD (Z#f W3L) AIBWISSY Quvn9 IATYA

‘(/# W3L) SNId T08IdS
ANV 1¥3S IATYA 40 SISISNOD (L# W3AL) AIGW3SSy 1vaS IATVA

¢5—d3 d3d TIVISNI

(8# W3L) SINIVA INDHOL 04 VNNV 33S

530N



9/07/12

PARTS LIST
0.5750=A PART
0.5510=B REF
2.7800=C
0.0630=LFT

ITEM PART NUMBER QTY DESCRIPTION
1 A-14045 1 SUC VLV SEAT, 60CRE

2 A-14851-A 1 SUC VLV GUARD ASSY, 60CR

3 A-2649 1 CNTR STUD,5/16-24

4 A-14128 1 VALVE PLATE, 60CRE, .118
5 A-9137 1 GUIDE RING,60CRO,.181 TH

6 A-8898 9 SPRING (.197 OD X .413 F
WIRE DIAMETER

7 A-14645 2 SPIROL PIN, .079D X .354

8 A-1366 1 LOCKNUT, DRAKE,5/16-24

9 A-16466 1 LOCK,STUD .098D
99 KB-4578-UX 0 KIT,VLV, 60CRE,NYX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. B-4578-UX
DRAWING A-9278

THICK, NYX
K
REE LENGTH) BLUE, .024

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



N~

4
6/06-Y . . INON__ =

s 66/7/01 Q3 4075077

vl 66/12/6 9 w3007

N[O

“ININNO0A NI A3NIVINOD NOILYNIOANI
FT10HM NI 0 L1dvd NI 3SN 40 3S0T0SId OL LHOM 3HL INVYO 1ON
S300 1NG “JWNLIVANNYA OL LHOIY 3HL SIAID NOILYHOYO0D 13I¥Y
A8 SWY3L 03349V ANV INISNOD NILLIIM A8 ATINO  "NOILVY0dd0D
318V 01 AYV1314d0dd 34V NIFY3IHL SINIINOD ANV IN3WNO0d SIHL

(034n004d i

<<

342/040 “INIWA 39YYHOSIC

©

(6# W3L) NId 13MOQ ANV (Z# WAL NId T0d1dS ‘(¢ WaL) anls

31¥0/LINI NOILdI¥0S30 A3y

<0/10/9 @
M Y SYM v80 '3 SvM ¥00

Lo/sL/z 040 ‘INVA JONVHOSIA, @
5% SVM ,340/040 ‘IAIVA JOUVHOSIO, 0018 FLL NI (v-V)

YIINIO “Lv3S IATWA 40 SLSISNOD (L# W3L) A18N3SSY Lv3S IATVA '
7643 ¥3d TIVISNI 7
(84 WAL) SINTWA INDYOL ¥O4 TWANYW 335 il

'SIION

vid 9




9/07/12

PARTS LIST
0.5590=A PART NO. B-4828-CC
0.4720=B REF DRAWING A-9279
2.7550=C
0.0470=LFT

ITEM PART NUMBER QTY DESCRIPTION
1 A-14047-A 1 DIS VLV SEAT ASSY, 60CRE
2 A-14853-A 1 DIS VLV GUARD ASSY,60CRE
3 A-11000 1 CNTR STUD,5/16-24 X 2.24

4 A-14129 1 VALVE PLATE, 60CRE, .118 THICK, MTX

5 A-15000 1 GUIDE RING,60CRE,.165 TH K

6 A-8897 9 SPRING (.197 OD X .413 F REE LENGTH) WHITE, .026
WIRE DIAMETER

7 A-14645 2 SPIROL PIN, .079D X .354 L

8 A-1366 1 LOCKNUT, DRAKE,5/16-24

9 A-16466 1 LOCK,STUD .098D
99 KB-4828-CC 0 KIT,VLV, 60CRE,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ € 14 | l

HOS _ INON | BOBCPOHYD | wos || s | v bemmseouemiosiotmon sommpoansn auoun ras
86498V o G oy o G SENOWLS NG OLALVG4 WG o G300 €0 17F
- OL AYV1314d0dd 34V NIZYIHL SINILNOO ANV LNIWNOOA SIHL % 0—4% ,@% wm._.oz DMDD< Mm|m<© Fg —>_m._._ DMDD< NM@ 4._m__ ﬂ =<__ ws__o

0S0€ OIHO ‘NONY3IA LNNOW 1008 | 1 QINOWIY 78280 '10 WO¥4 S1# WALI 43L¥D0T13Y 6 Ov14 43AQY. @
avod MOvr»ovd ¢ g L6201 | T aozooge | @ TOWONI 2R L1 014 6# SNAL 01¥O0BY 'V Iv130 B 26
ZOHrﬁé O&MOO \Hmﬁm< 1a /2 SWAL 43aaY ¥0® "318VL AIAOWIY #0® 7O WONA L2# B 9tk
Geool | € SW3LI 33120713y "8-9 MEIA A30AY :¥8®@ "3903 A0S 0L NMYIaFY

'3191SSOd SY OV1 V1¥a ¥3ANITAD 01 3S010
SV 9VL JONVHYIT0 a3xXI4 d3aav LNNOW F18vIINddY mmmIEA @

"A19IN3SSY dVINJILYYd HNOA ¥O4

@34IN03Y (HOV3 40 SALLILNYNO ANV) SW3LI ¥04 LSITSLHvd 3HL OL ¥343Y

‘0343040 LINN FHL OL ONINIV.LY3d SWALI LOVX3 FHL INISFAdFY ATIVSSIOAN

LON AVIN ANV ATNO 3SOdudNd NOILYHLSNTT HO4 SI ONIMYHA ATINISSY SIHL

g-d M3IA

©

‘@31v3S ATIN4 SIFT1ANVH ¥3AVYOTINA TILNA LNN Zm_._._._o_._.A O

"‘SW3LI 3STHL H04 S34NA300d TVID3dS HO4 TIVNANYIN

0L @

TvOINHOAL OL ¥3434 SNOILYOINddY 38NT-NON ¥04 ‘NOILNVO A
©

@@ @@

"LHOIL 39 LSNA LI4 W3LS OL 3TANVH "'SININOdNOD
40 AT19N3SSY IHL LV 3NINY313d 38 TTIM Li4 ¥3dV1 40 moz<._.n_m_oo<A_

‘NMOQ @31NIOd 38 01 3anL ._.zm>A

"ONIMGNISSY 340439 SAVIYHL W3LS OL INVYOIHENT 3ZI3S-IINV NV >._n_n_<A_

'S30V4HNS 13MSYO OL INVOIHENT 3ZIFS-ILNV NV AlddY A

“IVANYIA NI SINTVYA INDHOL ANV

SFINA3O0Ud A3ANIWNOITY ¥3d SHANILSYH T1V NILHOIL HO NISOO1

€

"ONITTYLSNI 340439 ONIY-O .__OA_

"ONITTVLSNI 340439 ONIY ANY 3404 110 >._._._._®_._A_

@

(= o]
N
o)
©
<

@@ @@ @9@9@3 @@e@ 8 )o@ () (8) () e

S310N

v _

€




9/07/12 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: U94327
PART: G-11043 DESCRIPTION: VVCP, 3-5/8R:RJ
3-5/8" JGR:RJ(R:RJ:H)-HE UNLOADER ASSY, PART
STAINLESS STEEL TUBING AND FITTINGS. REF

ITEM PART NUMBER QTY DESCRIPTION

1 C-0442 1 UNL.HEAD, 3-5/8RU

2 D-0543 1 ADAPTER, HEAD END UNLOAD
3 B-0611 0 UNL PIST, 3-7/8R

4 C-3701 0 UNL.STEM,3-7/8,4-5/8RU T

5 A-0041 1 O-RING, VT, 4.3950D X.

6 A-0691 1 STEEL GASKET, 04.313 OD

7 A-0502 1 UNL.PISTON RING, 2-1/2 O

8 C-0439 1 UNLOADER LOCKING HANDLE,
9 B-0610 1 SPRING RETAINER

10 A-0518 1 BACK-UP RING, V-PACKING

11 A-0498 1 COMPRESSION SPRING, UNLO
12 A-0472 1 V PACKING, UNL

13 FCO0120HU 12 12-POINT CAPSCREW, 5/8-1
14 A-4851 0 SELF-LOCK NUT,ESNA,TN,1-

15 FCO110DF 4 SOCKET HEAD CAPSCREW, 5/
16 FCO110EJ 2 SOCKET HEAD CAPSCREW, 3/

17 A-0500

[N

GREASE FITTING CAP, PLAS

18 A-0938

[N

MALE CONNECTOR, SS, 1/4
19 PZ0230BA 1 STRAIGHT GREASE FITTING,
20 A-0641-A 1 BELLOWS, THREAD PROTECTO

21 A-0770 1 BACK-UP RING, BELLOWS

C/N: 001 RHCOVPO02

(R:RJ:H)-HE

NO. G-11043
DRAWING A-8598

ER, 3-5/8R

PR/HND

210, 75/85 DUROMETER
X 04.000 ID X .060, HEAD
.D.

1-3/8-12 THREAD

ADER

1X5,G8

14

16-18 X 7/8, G8
8-16 X 1-3/4, G8
TIC

TUBE X 1/4 NPT
1/4-18

R, UNLOADER






9/07/12

22
23

24

25
26
27
28
32

SALES ORDER COVER SHEET

FC0134CC 3 BUTTON HEAD CAPSCREW, 1/

PT0201CD 5." TUBING, 316 SS, 1/4 OD X

C-1437 0 UNLOADER HANDWHEEL, 3-7/
4-5/8R:R-HE:RJ:RJ-HE:HJ:

A-0467 1 PUSH-IN PLUG, PLASTIC, 3

A-0755 1 DATA PLATE, UNLOADER HEA

FRO571CC 4 DRIVE SCREW, TYPE U, SS,
AC-3703 1 UNL PIST ASSY, 3-7/8R
A-12927 1 DATA PLATE, UNLOADER ADA

4-20 X 1/2, 316SS
.065 WALL

8&
H:H-HE:E:ET

/8 THREAD, YELLOW
D SPECIFICATION
#6 X 1/4

PTER SPECIFICATION






VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET
3-7/8RJ Class Cylinder

Stroke: 3.50 in 89 mm
Bore: 3.625 in 92 mm
MAWRP: 2200 psi 151.7 bar(g) 15168 kPa(g) 154.7 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 2300 1586 barg 15858 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 2.5 in 64 mm
Stem thread lead (pitch): 0.083333 in 2 mm
Total travel: 40 in 10.2 cm
Number of turns from closed to fully open: 48

A distance - see diagram

- closed: 4-1/8 in 10.5 cm

- open: 8-1/8 in 20.6 cm
Minimum added fixed clearance: 0.3 in3 5.6 cm3
Additional added clearance when fully open: 20 in3 328 cm3
Total added clearance when fully open: 20.3 in3 333.4 cm3
Clearance volume change per turn: 0.4 in3 6.8 cm3
Clearance volume change per change in travel: 5.0 in3/in 32.3 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 1.0%
Additional added clearance when fully open: 55.4%
Total added clearance when fully open: 56.3%
Head end clearance change per turn: 1.2%
Head end clearance change per change in travel: 13.8% /in 5.4% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 19.6%

Total head end clearance when fully open: 74.9%

PLEASE NOTE: It is important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 07Sep201






Estimated Gas Rod Load and Pressure Limits for 3.5 inch stroke at 1800 RPM

2300

2070

1840

1610

1380

1150

920

690

Discharge Pressure, psig at cylinder flange

460

230

0,0)

Cylinder Class: 3-7/8RJ

Bore, inches: 3.625
Cylinder Serial Number: C-137500

Relief Valve Settin

Rated Di

charge Pressure (R

3 (MAWP)

= 2200 psig

DP) = 2000 psig

These applicati

{Alifvaiues under RDP are in rang

Alllvalues under RDP are in rang

e for Spec

ific Gravity = 1.5

Allowable Rod L

oads - JGJ

on limts must also|be checked (see Ariel Perfol

Compressio
Tension, Ib:
Total, Ib: 4

n, Ib: 23,000
21,000
2,000

rmance program):

- Maximum al
- Minimum all

owable discharge temperature (MUST be less t
owable volumetric efficiency
- Crosshead pin load reversals

hen 350 degree F.)

230

460

690

920

1150 1380 16

Suction Pressure, psig at cylinder flange

10

1840

2070 2300

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 07Sep2012





